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2022. We, Sporton International Inc. Wensan Laboratory, would like to declare that the tested sample
has been evaluated in accordance with the test procedures and has been in compliance with the
applicable technical standards.
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approval of Sporton International Inc. Wensan Laboratory, the test report shall not be reproduced

except in full.
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History of this test report

Report No. Version Description Issue Date
FRIN1011G 01 Initial issue of report Aug. 16, 2022
1. Revise test mode description, antenna
FR1N1011G 02 information and brand name Sep. 12, 2022
2. Revise Limit of Power Spectral Density
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Summary of Test Result

Report Ref Std. Result
Clause Clause Test tems (PASS/FAIL) Remark

3.1 15.407(e) 6dB & 26dB Bandwidth Pass -

3.1 2.1049 99% Occupied Bandwidth Reporting only -

3.2 15.407(a) Maximum E.I.R.P Output Power Pass -

3.3 15.407(a) Power Spectral Density Pass -

1.79dB
34 15.407(b) Unwanted Emissions Pass under the limit at
5895.000 MHz
- 15.207 AC Conducted Emission Not Required -
15.203 .

3.5 15.407(a) Antenna Requirement Pass -
Note: Not required means after assessing, test items are not necessary to carry out.
Declaration of Conformity:
1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented in

accordance with the regulation limits or requirements declared by manufacturers.

It's means measurement values may risk exceeding the limit of regulation standards, if

measurement uncertainty is include in test results.
2. The measurement uncertainty please refer to this report "Uncertainty of Evaluation”.
Comments and Explanations:
The product specifications of the EUT presented in the report are declared by the manufacturer
who shall take full responsibility for the authenticity.

Reviewed by: Avis Chuang
Report Producer: Lucy Wu
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1 General Description
1.1 Product Feature of Equipment Under Test

WCDMA/LTE/5G NR, Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n/ac/ax, Wi-Fi 5GHz 802.11a/n/ac/ax,
and Wi-Fi 6GHz 802.11a/n/ac/ax.

Antenna Information
Antenna Net Cable
Antenna |RF Chain Frequency Range| Ant. |Connector
Brand | Model Gain Length
Set No. (MHz) Type Type
(dBi) (mm)
3.53 2.4~2.4835 GHz
3.06 5.15~5.25 GHz
HONG i-pex
A Chain0/1 260-25094 3.07 5.25~5.35 GHz PIFA 300mm
BO (MHF 4L)
4.81 5.47~5.725 GHz
4.2 5.725~5.850 GHz
5.09 5.850~5.895 GHz
5.14 5.925~6.425 GHz
HONG i-pex
B Chain0/1 260-25083 5.09 6.425~6.525 GHz PIFA 300mm
BO (MHF 4L)
5.16 6.525~6.875 GHz
5.12 6.875~7.125 GHz
3.22 2.4~2.4835 GHz
3.35 5.15~5.25 GHz
3.42 5.25~5.35 GHz
4.77 5.47~5.725 GHz
HONG 4.72 5.725~5.850 GHz i-pex
C Chain0/1 260-25084 Monopole 200mm
BO 4.71 5.850~5.895 GHz (MHF 4L)
4.75 5.925~6.425 GHz
4.29 6.425~6.525 GHz
4.81 6.525~6.875 GHz
4.74 6.875~7.125 GHz

Remark:

1. Ant. 5 means Chain 0 and Ant. 4 means Chain 1.

2. The maximum gain was chosen for test.

3. The EUT's information above is declared by manufacturer. Please refer to Comments and

Explanations in report summary.
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1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site

Sporton International Inc. Wensan Laboratory

Test Site Location

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Test Site No.

Sporton Site No.

THO5-HY, 03CH15-HY

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.4 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ FCC KDB 662911 D01 Multiple Transmitter Output vO02rO1.

¢+ FCC KDB 291074 D02 EMC Measurement vO1(Draft)

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.

3. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

TEL : 886-3-327-0868
FAX . 886-3-327-0855
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
radiation emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz,

whichever is lower).

2.1 Carrier Frequency and Channel

. Frequenc Note
Frequency Band Bandwidth Channel g y
(MHz)
169 5845 Straddle
20 MHz 173 5865
177 5885
5850-5895 MHz 167 5835 Straddle
(U-NII-4) 40 MHz
175 5875
80 MHz 171 5855 Straddle
160 MHz 163 5815 Straddle
Note: The channel noted with “straddle” spans 5.725-5.850 GHz and 5.850-5.895 GHz.
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2.2 Test Mode

The 242-tone RU is covered by 20MHz channel, 484-tone RU is covered by 40MHz channel and
996-tone RU is covered by 80MHz channel.

The 802.11n/ac mode has no higher power and PSD than 802.11ax mode, thus the 802.11ax mode is

chosen as main test configuration, and the 802.11n/ac mode is verified the power.

The final test modes include the worst data rates for each modulation shown in the table below.

Specification MCS index /Data Rate
802.11a 6 Mbps
802.11n HT20 (Covered by HE20) MCSO0
802.11n HT40 (Covered by HE40) MCSO0
802.11ac VHT20 (Covered by HE20) MCSO
802.11ac VHT40 (Covered by HE40) MCSO
802.11ac VHT80 (Covered by HE80) MCSO
802.11ac VHT160 (Covered by HE160) MCSO
802.11ax HE20 MCSO0
802.11ax HE40 MCSO0
802.11ax HE80 MCSO0
802.11ax HE160 MCSO0

Remark: The conducted power level of each chain in MIMO mode is equal or higher than SISO mode.

RF test channel of UNII-4 and UNII-3 &-4 span channels
. # 802.11a | 802.11ax HE20 | 802.11ax HE40 | 802.11ax HE80 | 802.11ax HE160
L Low 169 169 167 - -
M | Middle 173 173 - 171 163
H High 177 177 175 - -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are

determined by the Max. RF conducted power.
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2.3 Connection Diagram of Test System

System BT

Simulator AP router Motebook GPS Station Earphone

Power EUT

Source Notebook
‘ Cradle ‘ Earphone ‘ ‘ iPod WLAN AP Monitor

This example is connection diagram of EUT test configurations.,
For detail, please refer to test mode configuration and setup pholographs for each test item.

2.4 Support Unit used in test configuration and system

Item |[Equipment Brand Name [Model Name [FCC ID Data Cable Power Cord
AC I/P:
. Unshielded, 1.2 m
1. |Notebook DELL Latitude 3400 [FCC DoC N/A
DC O/P:
Shielded, 1.8 m
2. |Power Supply GW Instek GET874629 N/A N/A Unshielded, 1.8 m
3. |Fixture Qualcomm 20-33568-H1 [N/A N/A N/A

2.5 EUT Operation Test Setup

The RF test items, utility “QRCT v4.0.00195.0” was installed in Notebook which was programmed in
order to make the EUT get into the engineering modes to provide channel selection, power level, data
rate and the application type and for continuous transmitting signals.
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2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-0868 Page Number 110 0f 34
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SPORTON LAB.

3 Test Result
3.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
3.1.1Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

3.1.2Measuring Instruments

See list of measuring equipment of this test report.

3.1.3Test Procedures
The testing follows FCC KDB 291074 D02 EMC Measurement vO1 (Draft) Section 2.11 Minimum
Emission bandwidth

Set RBW = 100 kHz.

Set the VBW = 3 x RBW.

Detector = Peak.

Trace mode = max hold
Measure the maximum width of the emission that is 6 dB down from the peak of the emission.

© g M w0 NP

Measure and record the results in the test report.

3.1.4Test Setup

i

Spectrum Analyzer EUT

3.1.5Test Result of 6dB and 26dB and 99% Occupied Bandwidth

Please refer to Appendix A.

TEL : 886-3-327-0868 Page Number 111 of 34
FAX . 886-3-327-0855 Issued Date : Sep. 12, 2022

Report Template No.: BU5-FR15EWLUNII4 AC MA Version 2.0 Report Version 1 02



ssamonas. FCC RADIO TEST REPORT Report No. : FRIN1011G

MIMO <Ant. 5+4>
<802.11a Mode>

Spectrum | Spectrum o
Ref Level 30,00 dom  Offset 26.20 d6 = RBW 100 Wiz Ref Level 30.00 dem  Offset 26.20 d6 = RBW 300 Fiz
o att 20d8  SWT  1.1ms @ VBW 300 kHz Mode Sweep o att 208 SWT ims @ YBW 1MHz  Mode Sweep
(@ 1Pk Max (@ 1Pk View
D2[1] 0.59 dB Mi[1] 21.28 dBm)|
15.2424 MHZ| 5.8356500 GHz|
20 di M1[1] 4.34 dBm) 20 dBm D2[1] 0.20 dB
5.8374080 GHz| 19.1500 MHz|
10 df 10 dem
om 01 2.810 dBm P o D1 4870 dem T A, P
e (AT =
D2 -3.190 dBm n‘t-“ et "‘m Ll‘“ldwlemJﬁl f \
-10 -10 dom f ‘L
;' | | \
-20d + | 20dBm—t—— . .44 8 ' A
, " b2 -21.130 dem
it ! / L
E0d M i, = 30 dam: e v
et gy e B e e N ALY (U IVRTRAY I
it ol e A L RV NN T
o 40 dam
0 -50 dbm
-60 di -60 dBm
CF 5.845 GHz 1001 pts Span 50.0 MHz CF 5.845 GHz 1001 pts Span 50.0 MHz
L JU ] g.. 0 e y [ il ] measuring.. @HANRRANN e 4

Occupied Bandwidth

Ref Level 30.00 dem  Offset 26.20 dB e RBW 300 kHz
jo Att 20 d8  SWT 1ms & VBW 1 MHz
@153 Max

Mode Sweep

Mi[1] 4.90 aBm)|
| 5.8466980 GHz|
20 din Occ Bw 16.333666334 MHz

10 dBm

5 11 A i Y, TR

-10 dem- ¥

-20 dBm

3n e TN g
T e i s My Al s s
-40 dBm

50 dBm

-60 dén

CF 5.845 GHz 1001 pts
Marker
Type | Ref | Trc | X-valus | ¥-valus | _Function | Function Result |
M1 1 5.846698 GHz 4,90 dBm
Tl 1 5.8369081 GHz -2.88 dBm Occ Bw 16.333666334 MHz
T2 1 5.8532418 GHz -3.50 dém
T
L JL ] -

Span 50.0 MHz

Note: The occupied channel bandwidth is maintained within the band of operation.

TEL : 886-3-327-0868 Page Number 112 0f 34

FAX : 886-3-327-0855 Issued Date : Sep. 12, 2022
Report Template No.: BU5-FR15EWLUNII4 AC MA Version 2.0 Report Version 1 02



ssamonas. FCC RADIO TEST REPORT Report No. : FRIN1011G

<802.11ax HE20 Mode>

6dB Bandwidth 26dB Bandwidth
Specmm ) =) | (speamam ) =)
Ref Level 30,00 dém Offset 26.20 dB & RBW 100 kHz Ref Level 30.00 dém  Offset 26.20 dB & RBW 300 kHz
jo Att 20dB  SWT 1.1 ms @ VBW 300 kHz  Mode Sweep jo Att 20 dB  SWT 1ms @ YBW 1MHz Mode Sweep
@ 1Pk Max @ 1Pk View
D2[1] 0.63 dB mM1[1] 21.71 dBm
15.9920 MHZ| 5.8344000 GHz|
20 d M11] 3.14 dBm 20 dBm D2[1] 0.99 dB
5.8B366580 GHZ| 21.1500 MHz|
10 df 10 dem
o1 6390 din B —
- )1 3.420 dBm . TR o o w““"‘)"w\.---,,‘,
D2 2580 dBm 0 L L i T 8 T O 2 I |
= N ] |
.
-10 t T -10 dBm i
f |
| ,
-20 di “2OruBm———D2 -15 650 JF ¥
1 W,
04 i . -30 dBm - l‘K #
p Pdy VNI PP (L ETSTTUPY R
fq"u-"éwwm byl e i A sy tains, 40 com
=0 -50 dBm
-60 di -60 dBm
CF 5.845 GHz 1001 pts Span 50.0 MHz CF 5.845 GHz 1001 pts sEan 50.0 MHz
[ ) ) s | T 1 ) e
Occupied Bandwidth
Ref Level 30.00 dém  Offset 26.20 dB & RBW 300 kHz
jo Att 20 dB SWT 1ms @ VBW 1 MHz Mode Sweep
@153 Max
mMi[1] 6.83 dBm)|
5.8461990 GHz
20 dan Occ Bw 18.831168831 MHz|
10 dBmr "
. [T bkttt e
i |
-10 dem- +
-20 dém ! 4
"f{ Y,
-30 dBn A e I
[ E—— RO (P “dthalnh et hage s b,
~40 dBm-
-50 dBm
-60 dBm
CF 5.845 GHz 1001 pts Span 50.0 MHz
Marker
Type | Ref | Trc | X-valug | ¥-valug | _Function | Function Result |
M1 1 5.846199 GHz 6.83 dBm
Tl 1 5.8355594 GHz -0.39 dém Occ Bw 18.831168831 MHz
T2 1 5.8543906 GHz 0.04 dém
L )i ] )
Note: The occupied channel bandwidth is maintained within the band of operation.
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<802.11ax HE40 Mode>

Spectrum | Spectrum o
Ref Level 30,00 dém  Offset 26.20 db @ RBW 100 kHz Ref Level 30.00 dém  Offset 26.20 db & RBW 300 kHz
o att 20d8  SWT  1.1ms e VBW 300 kHz _ Mode Sweep o att 208 SWT ims @ VBW 1MHz Mode Sweep
(@ 1Pk Max @17k view
D2[1] 0.10 dB M1[1] 21.40 dBm|
35.2624 MHZz 5.8149300 GHz
20 di 1] 4.52 dBm)| 20 dBm D2[1] 1.23 dB|
5.8173780 GHz 40.0500 MHZ|
10 di 10 dem:
D1 6.900 dBr a1
) P [N
oas 01 2.550 nTrr P T o ; 08 kP g4 e T
b2 3250 darm— b bl LI AR | 1
1
-10 f -10 dbm ‘ !l
‘ | L -
20 d 1 ‘I =20 uBm———02 15 60 wn.‘i ¥
f \
fl L{ v b
04 1 J JJ) anrnm\,,,,, e e - T
st g e iy A ‘ bl bAoA S
PRI UL a0 TP Uu,\.,, i
40 db -40 dBm
-50 -50 dbm
60 d -60 dBm
CF 5.835 GHz 1001 pts Span 90.0 MHz CF 5.835 GHz 1001 pts Span 90.0 MHz
—
il il
L il J " 4 | L )i J o - .

Occu

pied Bandwidth

Spectrum

Ref Level 30.00 dBm

=)

Offset 26.20 dB &
jo Att 20 d8  SWT 1ms &

@153 Max

RBW 1 MHz

VBW 3 MHz  Mode Sweep

20 dbn

Mi[1]

10 dem T jrhdinates

7 Oce Bw

12.56 dBm
5.8339000 GHz
47.662337662 MHz

o i

R TR

e

-10 dem:

T

-20 dBm L

)
iy At bt bbbt
“30 dbn

Sty

T

~40 dBm-

bt

50 dBm

-60 dén

CF 5.835 GHz

Marker

1001 pts

Type | Ref | Trc | X-valus |
M1 1

Y-value | Function |

Span 100.0 MHz

5.8339 GHz
5.B161189 GHz
5.8537812 GHz

TL L
T2 1

v

12.56 dBm
3.90 dém
3.19 dBm

Occ Bw

L JL

] w

Function Result |

37.662337662 MHz

Note: The occupied channel bandwidth is maintained within the band of operation.
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<802.11ax HE80 Mode>

6dB Bandwidth

26dB Bandwidth

Spectrum | Spectrum [
Ref Level 30,00 dEm Offset 26.20 dB & RBW 100 kHz Ref Level 30.00 dém Offset 2620 dB & RBW 1 MHz
o att 2008 SWT _ 1.6ms @ VBW 300 kHz _ Mode Sweep o att 208 SWT 1ms & VBW 3MHz  Mode Sweep
(@ 1Pk Max (@ 1Pk View
D2[1] 0.13 dB Mi[1] 18.31 dBm)|
69.242 MH2| 5.813560 GHz|
20 df 1[1] 8.31 dBm| 20 dBm p2[1] 0.26 dB
5.817280 GHZ| 82.880 MHz|
104 10-d8m—101 9,490 d8ir ;
T 2
oLt b i ot e M’“v’""”*-ku g,
odom D1 0.020 dBm TATRPY 0 de I y
b
S ST VIl TITWIN) (11X by,
02 5,080 defg At ikt T )
-10 : -10 dom
{
D2 i ""_«';J?h E
20 dl e —
] | N g s TR
o ! " A,
sl L "w
-30 dpmia T -30 dam:
0.8 (g
.40 db 40 dam
0 -50 dbm
-60 di -60 dBm
CF 5.855 GHz 1001 pts Span 160.0 MH2z CF 5.855 GHz 1001 pts Span 160.0 MHz
—
L JU ] g.. ra i L il | Measuring.. WEANRRNND e

#

Occupied Bandwidth

Spectrum

Ref Level 30.00 dBm

(=)

Offset 26.20 dB & RBW 1 MHz

jo Att 20 d8  SWT 1ms & YBW 3 MHz

Mode Sweep

@153 Max

20 dbn

Mi[1]

10 dBm

Oce Bw
M1

8.68 dBm
5.859800 GHz
77.082917083 MHz|

R

IPRNTIRPOR e vy ey

et =

5 )

(ZES S,

kol

bt o

-10 dem: /

i

-30 dn

i,

~40 dBm-

50 dBm

-60 dén

CF 5.855 GHz

1001 pts

Span 120.0 MHz

Marker

Type | Ref | Trc | X-valus | ¥-valus
M1 1

Function |

5.8556 GHz
5816279 GHz
5893362 GHz

8.68 dBm
3.16 dém
0.38 dBm

TL L
T2 1

Occ Bw

Function Result |

v

L JL

|
J

77.082917083 MHz

Note: The occupied channel bandwidth is maintained within the band of operation.
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<802.11ax HE160 Mode>

Spectrum | Spectrum [
Ref Level 30,00 dém Offset 26.20 dB & RBW 100 kHz Ref Level 30.00 dBm  Offset 26.20 dB & RBW 2 MHz
jo Att 20 dB  SWT 3.2 ms @ VBW 300 kHz  Mode Sweep | Att 20 dB  SWT 1ms @ VBW 10 MHz  Mode Sweep
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Note: The occupied channel bandwidth is maintained within the band of operation.
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3.2 Maximum E.l.R.P Output Power Measurement

3.2.1Limit of Maximum E.l.R.P Output Power

For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz band,
the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz band, and
the maximum e.i.r.p. over the frequency band of operation must not exceed 30 dBm. Client devices
operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz bands must not

exceed an e.i.r.p. of 30 dBm.

3.2.2Measuring Instruments

See list of measuring equipment of this test report.

3.2.3Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New

Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle
correction factor is required.

5. For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter Output
v02r01.

3.2.4Test Setup

[ 1 ] g

Power Meter Attenuator

EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

1. For client devices operating under the control of an indoor access point in the 5.850-5.895 GHz
band, the maximum power spectral density must not exceed 14 dBm e.i.r.p. in any 1-megahertz
band.

2. For client devices operating on a channel that spans the 5.725-5.850 GHz and 5.850-5.895 GHz
bands shall meet both 15.407(a)(3)(i) 30dBm/500kHz and 15.407(a)(3)(iii) 14dBm/MHz limit, where
the stringent limit 14dBm/MHz is applied.

3.3.2Measuring Instruments

See list of measuring equipment of this test report.

3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

+ Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
+ Set VBW 2= 3 MHz.
« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.
+ Detector = RMS

- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.  For MIMO mode, calculation method follows FCC KDB 662911 D01 Multiple Transmitter
Output v02r01.
Method (a): Measure and sum the spectra across the outputs.

The total final Power Spectral Density is from a device with 2 transmitter outputs. The spectrum
measurements of the individual outputs are all performed with the same span and number of
points; the spectrum value in the first spectral bin of output 1 is summed with that in the first
spectral bin of output 2 to obtain the value for the first frequency bin of the summed spectrum.
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3.3.4Test Setup

i ]

Spectrum Analyzer

EUT
3.3.5Test Result of Power Spectral Density
Please refer to Appendix A.
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<802.11a>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00 dBm
At 20d8
Dector: RMS

Trace: SAverage

WEWY 3.00 MHZ
RE: 1.00 MHzZ
ST 0.020s

Antl Offset:25.70dB Factor:0.00dB
Ant2 Offset:25.70dB  Factor:0.00dB

-50 Count 100/100

-100

MK1

MK1

Freq: 5.844 GHz
Level: 5.697 dBm

T
Center: 5.845 GHz

T
Span: 50,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Density Plot Trace 2 (Ant 4)

WEWY, 3.00 MHz
REW: 1.00 MHz

Offset:25.70dB  Factor:0.00dB

Maximum Power Density Plot Trace 1 (Ant 5) Maximum Power
Ref Level: 30.00 dBm WEW. 3.00 MHz Ref Level: 30.00 dBm
Att: 20dB REW: 1.00 MHz Att: 20dB
Dector: RMS Trace: Average  SWT: 0.020s Offset:25.70d8  Factor:0.00dB Dector: RMS Trace: Average  SWT: 0.020s

30 30

25 25

20 20

15 MKL 15

10 Freq: 5.846 GHz 10

5 MKl Level: 2.913 dBm 5
] ]

-5 -5

R R

15 15

-20 -20

-25 -25

-30 -30

-35 -35

40 40

45 45

-50 Count 100/100 -50 Count 100/100

-85 -85

-6 -6

-BS -BS

=70 =70

NE) NE)

-80 -80

-85 -85

-an -an

95 95

o . - o .
Center: 5.845 GHz Span: 50.000 MHz Center: 5.845 GHz

MKL
Freq: 5.844 GHz

MK1 Level: 2.791 dBm

Span: 50.000 MHz
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<802.11ax HE20>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00 dBm WEWY 3.00 MHZ . .
At 20dB REVY: 1.00 MHz Antl Offset:25.70dB Factor:0.00dB

Dectar: RMS Trace: Average  SWT: 0.020= Ant2 Offset:25.70dB  Factor:0.00dB

15 ] MK1
10 4 MK1 Freq: 5.864 GHz
5 Level: 5.869 dBm

5
=10
15 3
-20
-25
=30
-35
a0 |
45
-50 Count 100/100
-55
-60
-B5
=70
75
-804
-85
90
-95 3

-100

T T
Center: 5.865GHz Span: 50,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5) Maximum Power Density Plot Trace 2 (Ant 4)
Ref Level 30,00 dBm WEWY, 3.00 MHz Ref Level 30,00 dBm WEWY, 3.00 MHz
At 20 dB REW: 1.00 MHz At 20 dB REW: 1.00 MHz
Dector: RMS Trace: Average  SWT: 0.020s Offset:25.70d8  Factor:0.00dB Dector: RMS Trace: Average  SWT: 0.020s Offset:25.70d8  Factor:0.00dB
30 30
25 25
20 20
15 MK1 15 MK1
10 Freq: 5.866 GHz 10 Freq: 5.864 GHz
5 MK1 Level: 3.113 dBm 5 MK1 Level: 2,683 dBm
o o
=] =]
A0 A0
15 15
20 20
25 25
30 30
35 35
40 40
45 45
-50 Count 100/100 -50 Count 100/100
25 =3
60 f0
£S5 £S5
-fa 70
-T5 75
-a0 &0
-85 85
-90 a0
-85 95
100 T u T T T T T T u 100 T u T T T T T T u
Center: 5.865GHz Span: 50.000 MHz Center: 5.865GHz Span: 50.000 MHz
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<802.11ax HE40>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00 dBm
At 20d8
Dector: RMS

WEWY 3.00 MHz
REWY: 1.00 MHz
Trace: &verage  SWT: 0.020s

Antl Offset:25.70dB Factor:0.00dB
Ant2 Offset:25.70dB  Factor:0.00dB

-50 Count 100/100

-100

MK 1
Freq: 5.834 GHz
Level: 5,710 dBm

MK1

T
Center: 5.835 GHz

T
Span: 100,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5)

Maximum Power Density Plot Trace 2 (Ant 4)

Ref Level 30,00 dBm
At 20dB REW: 1.00 MHz
Dector: RMS Trace: Awerage  SWT 00205

WEWY, 3.00 MHz

Offset:25.70dB  Factor:0.00dB

15 MK1
10 Freq: 5.837 GHz
5 MK1 Level: 2.801 dBm

-50 Count 100/100

Center: 5.835GHz Span: 100.000 MHz

-100

Ref Level 30,00 dBm WEWY, 3.00 MHz
At 20dB REW: 1.00 MHz

Dector: RMS Trace: Awerage  SWT 00205 Offset:25.70dB  Factor:0.00dB

5 MK1
10 Freg: 5.834GHz
s MK1 Level: 2.992 dBm

-50 Count 100/100

Center: 5.835GHz Span: 100.000 MHz
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<802.11ax HE80>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00 dBm WEWY 3.00 MHZ . .
At 20dB REVY: 1.00 MHz Antl Offset:26,20dB Factor:0.00dB

Dectar: RMS Trace: Average  SWT: 0.020= Ant2 Offset:26.20dB  Factor:0.00dB

15 4 MK1
104 Freq: 5.854 GHz
51 MK1 Level: 0.746 dBm

5
=10
15 3
-20
-25
=30
35 4
a0 |
45
-50 Count 100/100
-55
-60
-B5
=70
75
-804
-85
90
-95 3

-100

T T
Center: 5.855GHz Span: 120,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5) Maximum Power Density Plot Trace 2 (Ant 4)
Ref Level 30,00 dBm WEWY, 3.00 MHz Ref Level 30,00 dBm WEWY, 3.00 MHz
At 20 dB REW: 1.00 MHz At 20 dB REW: 1.00 MHz
Dector: RMS Trace: Average  SWT: 0.020s Offset:26.20d8  Factor:0.00dB Dector: RMS Trace: Average  SWT: 0.020s Offset:26.20d8  Factor:0.00dB
30 30
25 25
20 20
15 MK1 15 MK1
10 Freq: 5.857 GHz 10 Freq: 5.854 GHz
5 Level: -1.579 dBm 5 Level: -2.494 dBm
o MK1 o MK1
=] =]
A0 A0
15 15
20 20
25 25
30 30
35 35
40 40
45 45
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25 =3
60 f0
£S5 £S5
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-T5 75
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100 T u T T T T T T u 100 T u T T T T T T u
Center: 5.855GHz Span: 120.000 MHz Center: 5.855GHz Span: 120.000 MHz
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<802.11ax HE160>

Maximum Power Density Plot (dBm/MHz)

Ref Level 30.00 dBm WEWY 3.00 MHZ . .
At 20dB REVY: 1.00 MHz Antl Offset:26,20dB Factor:0.00dB

Dectar: RMS Trace: Average  SWT: 0.020= Ant2 Offset:26.20dB  Factor:0.00dB

15 ] MK1 .
10 4 Freq: 5.813 GHz
5 Level: -7.651 dBm

5 MK1
=10
15 3
-20
-25
=30
35 4
a0 |
45
-50 Count 100/100
-55
-60
-B5
=70
75
-804
-85
90
-95 3

-100

T T
Center: 5.815GHz Span: 240,000 MHz

Remark: The test plot is showing a bin by bin combined result mathematically adds two traces.

Maximum Power Density Plot Trace 1 (Ant 5) Maximum Power Density Plot Trace 2 (Ant 4)
Ref Level 30,00 dBm WEWY, 3.00 MHz Ref Level 30,00 dBm WEWY, 3.00 MHz
At 20 dB REW: 1.00 MHz At 20 dB REW: 1.00 MHz
Dector: RMS Trace: Average  SWT: 0.020s Offset:26.20d8  Factor:0.00dB Dector: RMS Trace: Average  SWT: 0.020s Offset:26.20d8  Factor:0.00dB
30 30
25 25
20 20
15 MK1 15 MK1
10 Freq: 5.803 GHz 10 Freq: 5.813 GHz
5 Level: -10.471 dBm 5 Level: -10.412 dBm
o o
- MK1 - MK1
A0 A0
15 15
20 20
25 25
30 30
35 35
40 40
45 45
-50 Count 100/100 -50 Count 100/100
25 =3
60 f0
£S5 £S5
-fa 70
-T5 75
-a0 &0
-85 85
-90 a0
-85 95
100 T u T T T T T T u 100 T u T T T T T T u
Center: 5.815GHz Span: 240.000 MHz Center: 5.815GHz Span: 240.000 MHz
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3.4 Unwanted Emissions Measurement
This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as the following table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.
E=w HV/m, where P is the eirp (Watts)
(2) For transmitters operating solely in the 5.850-5.895 GHz band or operating on a channel that
spans across 5.725-5.895 GHz:
15.407(b)(5)(ii), all emissions at or above 5.895 GHz shall not exceed an e.i.r.p. of -5 dBm/MHz
and shall decrease linearly to an e.i.r.p. of —27 dBm/MHz at or above 5.925 GHz.
All emissions below 5.725 GHz shall not exceed an e.i.r.p. of —27 dBm/MHz at 5.65 GHz
increasing linearly to 10 dBm/MHz at 5.7 GHz, and from 5.7 GHz increasing linearly to a level of
15.6 dBm/MHz at 5.72 GHz, and from 5.72 GHz increasing linearly to a level of 27 dBm/MHz at
5.725 GHz.
(3) KDB789033 D02 v02r01 G)2)c)
Use guidance in KDB Publication 789033 for all measurements. Unwanted emissions outside of
restricted bands are measured with an RMS detector. In addition, 15.35(b) applies where the peak
emissions must be limited to no more than 20 dB above the average limit.
Unwanted band-edge emissions may be measured using the integration method as described in
KDB Publication 789033 3. d) (ii). Emissions below 5725 MHz should be measured using

peak-detection while emission above 5895 MHz should be measured using average.
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Frequency(GHz) EIRP (dBm) Field Strength @3m distance Note
(dBuV/m)
Below 5.65 -27dBm/MHz 68.2 Peak
5.7 10dBm/MHz 105.2 Peak
5.72 15.6dBm/MHz 110.8 Peak
5.725 27dBm/MHz 122.2 Peak
5.895 -5dBm/MHz 90.2 Average
5.895 15dBm/MHz 110.2 Peak
Above 5.925 -27dBm/MHz 68.2 Average
Above 5.925 -7dBm/MHz 88.2 Peak

Note: Field strength at 3 m distance is converted to EIRP as the following equation:
EIRP[dBm] = E[dBuV/m]- 95.2

3.4.2Measuring Instruments

See list of measuring equipment of this test report.

3.4.3Test Procedures

1. The testing follows the ANSI C63.10 Section 11.12.2 Antenna-port conducted measurements.

2. Measure the conducted output power (in dBm) using the peak detector.

3. Add the maximum transmit antenna gain (in dBi) to the measured output power level to
determine the EIRP.

4. Add the appropriate maximum ground reflection factor to the EIRP (6 dB for frequencies < 30
MHz; 4.7 dB for frequencies between 30 MHz and 1000 MHz, inclusive; and 0 dB for frequencies
> 1000 MHz).

5. Convert the resultant EIRP to an equivalent electric field strength using the following relationship:
E =EIRP -20log d + 104.8,
where
E is the electric field strength in dBuV/m
EIRP is the equivalent isotropically radiated power in dBm
d is the specified measurement distance in 3m

6. Compare the resultant electric field strength level with the applicable regulatory limit.

7. Corrected Reading for conducted spurious emission: Antenna Gain + Path Loss + MIMO Factor
+ Read Level = Level

8. Perform the cabinet radiated spurious emission test
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9. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
RBW = 120 kHz
VBW =300 kHz
Detector = Peak
Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW 2 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

10. The EUT was placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

11. The EUT was placed at distance 3 meter from measurement antenna which was mounted on the
top of a variable height antenna tower.

12. The measurement antenna is a broadband antenna and its height is adjusted between one
meter and four meters above ground to find the maximum value of the field strength for both
horizontal polarization and vertical polarization.

13. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

14. Radiated testing below 1GHz was performed by adjusting the antenna tower from 1m to 4m and
by rotating the turn table from O degree to 360 degree to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6dB margin
against QP limit line, the position is marked as “-*.
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15. Radiated testing above 1GHz was performed by adjusting the antenna tower from 1m to 4m and

by rotating the turn table from 0 degree to 360 degree to find the peak maximum hold reading for

scanning all frequencies.
When there is no suspected emission found and the harmonic emission level is with at least 6dB

margin against average limit line, the position is marked as “-“.

3.4.4Test Setup

For Conducted Measurement Setup:

Q0 8]
Spectrum Analyzer EUT
For radiated emissions below 30MHz
i | RX Antenna
| Im !

Metal Full Soldered Ground Plane

= ..

Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

R

Spectrum Analyzer ! Receiver

For radiated test from 1GHz to 18GHz
RX Antenna

Metal Full Soldered Ground Plane

=

Spectrum Analyzer / Receiver

For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

oo
Spectrum Analyzer / Receiver
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3.4.5Test Results of Radiated Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Conduced Spurious at Band Edges in the Restricted Band

Please refer to Appendix B and C.

3.4.7 Test Result of Conduced Spurious Emission in the Restricted Band

Please refer to Appendix B and C.

3.4.8 Test Result of Cabinet Radiated Spurious at Band Edges

Please refer to Appendix D and E.

3.4.9 Test Result of Cabinet Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix D and E.

3.4.10 Duty Cycle

Please refer to Appendix F.
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3.5 Antenna Requirements

3.5.1Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.5.2Antenna Gain

FCC KDB 662911 D01 Multiple Transmitter Output v02r01

The directional gain is calculated as

DirectionalGain =10-log

where
Each antenna is driven by no more than one spatial stream;
Nss = the number of independent spatial streams of data;
N w7 = the total number of antennas

Gy /20
gir= 107 if the kth antenna is being fed by spatial stream /, or zero if it is not;
G- is the gain in dBi of the kth antenna.
The EUT supports beamforming for 802.11ac and 11ax modes.
The directional gain calculation is following F)2)e)ii) of KDB 662911 D01 v02r0O1.

The directional gain “DG” is calculated as following table.

The directional gain of EUT is listed in the following table.

DG DG

Ant 5 Ant 4 for for

UNII-4 (dBi) (dBi) Power PSD
(dBi) (dBi)

5.09 5.09 8.10 8.10

Calculation example:

The DG is derived from formula is
10 x log {{[ 10" (5.09dBi / 20) + 10" (5.09 dBi/20)]~2}/2}

= 8.10 dBi
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

4 List of Measuring Equipment

. . Calibration
Instrument | Brand Name | Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Rohde & Apr. 20, 2022~ Radiation
Loop Antenna HFH2-Z22 100488 9 kHz~30 MHz | Sep. 09, 2021 Sep. 08, 2022
Schwarz Apr. 29, 2022 (03CH15-HY)
CBL 6111D & -
. Apr. 20, 2022~ Radiation
Bilog Antenna TESEQ 00800N1DOIN| 41912 & 05 | 30MHz~1GHz | Feb. 06, 2022 Feb. 05, 2023
06 Apr. 29, 2022 (03CH15-HY)
» Apr. 20, 2022~ Radiation
Amplifier SONOMA 310N 363440 9kHz~1GHz | Dec. 27, 2021 Dec. 26, 2022
Apr. 29, 2022 (03CH15-HY)
SCHWARZBE Apr. 20, 2022~ Radiation
Horn Antenna BBHA 9120 D |9120D-02038 | 1GHz~18GHz | Aug. 04, 2021 Aug. 03, 2022
CK Apr. 29, 2022 (03CH15-HY)
SHF-EHF Horn| SCHWARZBE BBHA917025 Apr. 20, 2022~ Radiation
BBHA 9170 18GHz~40GHz | Nov. 30, 2021 Nov. 29, 2022
Antenna CK 1 Apr. 29, 2022 (03CH15-HY)
" JPA0118-55-30|17100018000 Apr. 20, 2022~ Radiation
Preamplifier Jet-Power 1GHz~18GHz | May 06, 2021 May 05, 2022
3 55006 Apr. 29, 2022 (03CH15-HY)
. . Apr. 20, 2022~ Radiation
Preamplifier [EM Electronics| EM01G18G 060803 1GHz-18GHz | Dec. 16, 2021 Dec. 15, 2022
Apr. 29, 2022 (03CH15-HY)
" Apr. 20, 2022~ Radiation
Preamplifier EMEC EM18G40G 060801 18-40GHz Jun. 22, 2021 Jun. 21, 2022
Apr. 29, 2022 (03CH15-HY)
EMI Test . Apr. 20, 2022~ Radiation
. Keysight N9038A(MXE) | MY54130085 | 20MHz~8.4GHz| Oct. 21, 2021 Oct. 20, 2022
Receiver Apr. 29, 2022 (03CH15-HY
Spectrum . Apr. 20, 2022~ Radiation
Agilent E4446A MY50180136 | 3Hz~44GHz | May 07, 2021 May 06, 2022
Analyzer Apr. 29, 2022 (03CH15-HY)
. Apr. 20, 2022~ Radiation
Antenna Mast ChainTek MBS-520-1 N/A 1m~4m N/A N/A
Apr. 29, 2022 (03CH15-HY)
. Apr. 20, 2022~ Radiation
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A N/A
Apr. 29, 2022 (03CH15-HY)
E3 -
. Apr. 20, 2022~ Radiation
Software Audix 6.2009-8-24 | RK-000451 N/A N/A N/A
Apr. 29, 2022 (03CH15-HY)
(k5)
MY36980/4, -
HUBER + SUCOFLEX Apr. 20, 2022~ Radiation
RF Cable MY9838/4PE,| 30MHz~18G | Now. 15, 2021 Nov. 14, 2022
SUHNER 104, 102E Apr. 29, 2022 (03CH15-HY)
508405/2E
HUBER + SUCOFLEX |804011/2,804 Apr. 20, 2022~ Radiation
RF Cable 30MHz-40GHz | Jan. 04, 2022 Jan. 03, 2023
SUHNER 102 012/2 Apr. 29, 2022 (03CH15-HY)
HUBER + SUCOFLEX Apr. 20, 2022~ Radiation
RF Cable MY9837/4PE | 9kHz~30MHz | Mar. 10, 2022 Mar. 09, 2023
SUHNER 104 Apr. 29, 2022 (03CH15-HY)
. L WLJ4-1000-15 1.53GHz Low Apr. 20, 2022~ Radiation
Filter Wainwright SN4 ) Jul. 02, 2021 Jul. 01, 2022
30-6000-40ST Pass Filter Apr. 29, 2022 (03CH15-HY)
WHKX8-5872. . -
) . 6.75GHz High Apr. 20, 2022~ Radiation
Filter Wainwright | 5-6750-18000- SN6 ) Jun. 30, 2021 Jun. 29, 2022
Pass Filter Apr. 29, 2022 (03CH15-HY)
40ST
Jun. 02, 2022~ Conducted
Hygrometer TECPEL DTM-303A TP201996 N/A Nov. 16, 2021 Nov. 15, 2022
Aug. 08, 2022 (THO5-HY)
16100054SNO Jun. 02, 2022~ Conducted
Power Sensor DARE RPR3006W 10MHz~6GHz | Dec. 16, 2021 Dec. 15, 2022
12 (NO:113) Aug. 08, 2022 (THO5-HY)
Signal Rohde & Jun. 02, 2022~ Conducted
FSV40 101566 10Hz~40GHz | Aug. 30, 2021 Aug. 29, 2022
Analyzer Schwarz Aug. 08, 2022 (THO5-HY)
Switch Control | E-IUSTRUME EC1900067 Jun. 02, 2022~ Conducted
. ETF-1405-0 N/A Aug. 12, 2021 Aug. 11, 2022
Mainframe NT (BOX7) Aug. 08, 2022 (THO5-HY)
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

. . Calibration
Instrument | Brand Name Model No. Serial No. [Characteristics Date Test Date Due Date Remark
Spectrum ROHDE & Jun. 03, 2022~ CSE
FSV40 101565 10Hz~40GHz | Dec. 29, 2021 Dec. 28, 2022
Analyzer SCHWARZ Aug. 11, 2022 (THO5-HY)
HUBER + SUCOFLEX Jun. 03, 2022~ CSE
RF Cable MY9837/4PE | 9kHz~30MHz | Mar. 10, 2022 Mar. 09, 2023
SUHNER 104 Aug. 11, 2022 (THO5-HY)
HUBER + SUCOFLEX Jun. 03, 2022~ CSE
RF Cable 0058/126E | 30MHz~18GHz | Dec. 10, 2021 Dec. 09, 2022
SUHNER 126E Aug. 11, 2022 (THO5-HY)
HUBER + SUCOFLEX Jun. 03, 2022~ CSE
RF Cable 505134/2 | 30MHz~40GHz | Feb. 21, 2022 Feb. 20, 2023
SUHNER 102 Aug. 11, 2022 (THO5-HY)
. . WLKS1200-12 1.2GHz Low Jun. 03, 2022~ CSE
Filter Wainwright SN2 ) Mar. 15, 2022 Mar. 14, 2023
SS Pass Filter Aug. 11, 2022 (THO5-HY)
WHKX8-5872. .
. L 6.75GHz High Jun. 03, 2022~ CSE
Filter Wainwright | 5-6750-18000- SN17 . May 23, 2022 May 22, 2023
Pass Filter Aug. 11, 2022 (THO5-HY)
40ST
TEL : 886-3-327-0868 Page Number 1 330f34
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samons. FCC RADIO TEST REPORT Report No. : FRIN1011G
5 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)
Measuring Uncertainty for a Level of Confidence 58 dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)
Measuring Uncertainty for a Level of Confidence 53dB
of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)
Measuring Uncertainty for a Level of Confidence 56dB
of 95% (U = 2Uc(y)) '
TEL : 886-3-327-0868 Page Number : 340f 34
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Appendix A. Test Result of Conducted Test Items

Report Number : FR1IN1011G

Test Engineer:

Richard Qiu

Temperature:

21~25

°C

Test Date:

2022/6/2~2022/8/8

Relative Humidity:

51~54

%
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Report Number : FR1IN1011G

TEST RESULTS DATA

6dB and 26dB EBW and 99% OBW

UNII-4 MIMO

99% 26dB 6 dB 6 dB
Data Freq. | Bandwidth Bandwidth Bandwidth Bandwidth ;
Mod. Rate NTH CH. (MHz) (MHz) (MHz) (MHz) Min. Limit Pass/Fail

(MHz)

Ant5 | Ant4 | Ant5 | Ant4 | Ant5 | Ant4

11a |6Mbps| 2 169 5845 | 16.33 | 16.33 | 19.15 | 20.35 | 15.24 | 15.19 0.5 Pass
11a |6Mbps| 2 173 5865 | 16.38 | 16.33 | 18.75 | 19.65 | 15.19 | 15.19 0.5 Pass
11a |6Mbps| 2 177 5885 | 16.38 | 16.28 | 19.05 | 19.00 | 15.44 | 15.39 0.5 Pass
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Report Number : FR1IN1011G

TEST RESULTS DATA
Average Power Table

UNII-4 MIMO
Dut Average
Vod. | P28 Kol ey | Frea: Factor C°;:\;‘/Ztred (EE) E.LR.P Power | E.LR.P Limit
Rate (MHz) (dB) (dBm) (dBm)
(dBm)
Ant5 | Ant4 | Ant5 | Ant4 | SUM | Ant5 + Ant4 | Ant5+Ant4 | Ant5 + Ant4

11a |[6Mbps| 2| 169 | 5845 | 0.00 | 0.00 [12.80 [12.70 | 15.76 8.10 23.86 30

11a |[6Mbps| 2| 173 | 5865 | 0.00 | 0.00 [13.20 [12.50 | 15.87 8.10 23.97 30

11a |[6Mbps| 2| 177 | 5885 | 0.00 | 0.00 [13.10 [ 12.20 | 15.68 8.10 23.78 30
HT20 [MCSO| 2| 169 | 5845 | 0.00 | 0.00 |12.90 [ 12.90 | 15.91 8.10 24.01 30
HT20 [MCSO| 2| 173 | 5865 | 0.00 | 0.00 [13.40 [ 12.70 | 16.07 8.10 2417 30
HT20 [MCSO| 2| 177 | 5885 | 0.00 | 0.00 [13.60 | 13.00 | 16.32 8.10 24 .42 30
HT40 [MCSO| 2| 167 | 5835 | 0.00 | 0.00 [15.80 [ 15.70 | 18.76 8.10 26.86 30
HT40 [MCSO| 2| 175 | 5875 | 0.00 | 0.00 [14.30 [13.70 | 17.02 8.10 25.12 30
VHT20| MCSO| 2 | 169 | 5845 | 0.00 | 0.00 |13.00 | 13.00 | 16.01 8.10 2411 30
VHT20{ MCSO| 2 | 173 | 5865 | 0.00 | 0.00 | 13.50 | 12.80 | 16.17 8.10 24.27 30
VHT20[{ MCSO| 2| 177 | 5885 | 0.00 | 0.00 |13.70 [ 13.10 | 16.42 8.10 24.52 30
VHT40|{ MCSO| 2 | 167 | 5835 | 0.00 | 0.00 |15.90 | 15.80 | 18.86 8.10 26.96 30
VHT40|{ MCSO| 2 | 175 | 5875 | 0.00 | 0.00 | 14.40 | 13.80 [17.12 8.10 25.22 30
VHT80| MCSO| 2| 171 | 5855 | 0.00 | 0.00 |12.90 | 12.10 [ 15.53 8.10 23.63 30
VHT16q MCSO| 2 | 163 | 5815 | 0.00 | 0.00 | 7.30 | 7.40 [10.36 8.10 18.46 30
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Report Number : FRIN1011G

TEST RESULTS DATA
Power Spectral Density
UNII-4 MIMO
Average EIRP
Data Freq Fzzgr Power Density DG |E:I§|§ PSD Pass
Mod. NTY CH. | with Duty Factor (dBi) Limit .
Rate (MHz) (dB) (dBm/MHz) (dBm/MHz) (dBm/MHz) /Fail
Ant5 | Ant4 | Ant5 | Ant4 | SUM | Ant5+Ant4 | Ant5+ Ant4 | Ant5+ Ant4
11a |6Mbps| 2 | 169 | 5845 | 0.00 | 0.00 5.70 8.10 13.80 14.00 Pass
11a |6Mbps| 2 | 173 | 5865 | 0.00 | 0.00 5.67 8.10 13.77 14.00 Pass
11a |6Mbps| 2 | 177 | 5885 | 0.00 | 0.00 5.45 8.10 13.55 14.00 Pass

Note: PSD Sum = Max PSD(Ant. 5, Ant. 4) + 10 log (n)
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TEST RESULTS DATA

Report Number : FR1IN1011G

6dB and 26dB EBW and 99% OBW

UNII-4 MIMO
99% 26dB 6 dB 6 dB
Data Freq. | RU Bandwidth Bandwidth Bandwidth Bandwidth .
Mod. | pate N CH- (Mqu) Config.|  (MHz) (MHz) (MHz) v L | el
(MHz)
Ant5 | Ant4 [ Ant5 | Ant4 | Ant5 | Ant4
HE20 [ MCSO0| 2 169 5845 Full | 18.83 | 18.88 | 21.15 | 21.05 | 15.99 | 16.79 0.5 Pass
HE20 [ MCSO0| 2 169 5845 | 26/0 | 18.88 | 18.63 | 21.15 | 20.70 | 2.19 219 0.5 Pass
HE20 [ MCSO0| 2 169 5845 | 52/37 | 18.58 | 18.38 | 21.40 | 20.95 | 17.19 | 14.64 0.5 Pass
HE20 [ MCSO0| 2 169 5845 [106/53| 18.48 | 18.38 | 23.10 | 21.65 | 18.09 | 18.14 0.5 Pass
HE20 [ MCSO0| 2 169 5845 |242/61| 19.18 | 19.13 | 25.15 | 23.25 | 19.04 | 19.04 0.5 Pass
HE20 [ MCSO0| 2 173 5865 Full | 18.83 | 18.88 | 20.95 | 21.35 | 15.69 | 15.59 0.5 Pass
HE20 [ MCSO0| 2 173 5865 | 26/4 | 17.43 | 17.18 | 18.80 | 18.60 | 15.14 | 8.99 0.5 Pass
HE20 [ MCSO0| 2 173 5865 | 52/38 | 17.33 | 17.23 | 18.80 | 18.70 | 15.19 | 12.64 0.5 Pass
HE20 [ MCSO0| 2 173 5865 [106/53| 18.33 | 18.53 | 21.65 | 23.90 | 17.18 | 17.29 0.5 Pass
HE20 [ MCSO0| 2 173 5865 [242/61| 22.48 | 26.02 | 45.29 | 46.07 | 19.09 | 19.14 0.5 Pass
HE20 [ MCSO0| 2 177 5885 Full | 18.78 | 18.83 | 21.05 | 20.90 | 16.04 | 16.39 0.5 Pass
HE20 [ MCSO0| 2 177 5885 | 26/8 | 18.83 | 18.28 | 20.65 | 20.45 | 2.21 2.16 0.5 Pass
HE20 [ MCSO| 2 177 5885 | 52/40 | 18.48 | 17.93 | 21.35 | 20.65 | 17.14 | 4.65 0.5 Pass
HE20 [ MCSO0| 2 177 5885 [106/54| 18.48 | 18.38 | 21.75 | 21.05 | 18.44 | 17.29 0.5 Pass
HE20 [ MCSO0| 2 177 5885 [242/61| 19.08 | 19.28 | 22.75 | 29.45 | 19.14 | 19.14 0.5 Pass
HE40 [ MCSO| 2 167 5835 Full | 37.66 | 37.76 | 40.05 | 40.14 | 35.26 | 35.26 0.5 Pass
HE40 [ MCSO| 2 167 5835 |484/65| 40.95 | 39.56 | 66.96 | 69.12 | 38.32 | 37.60 0.5 Pass
HE40 [ MCSO| 2 175 5875 Full | 37.66 | 38.66 | 39.96 | 61.02 | 35.44 | 36.61 0.5 Pass
HE40 [ MCSO0| 2 175 5875 |484/65| 41.35 | 41.75 | 68.22 | 70.92 | 38.23 | 38.32 0.5 Pass
HE80 [ MCSO0| 2 171 5855 Full | 77.08 | 76.96 | 82.88 | 82.72 | 69.24 | 60.44 0.5 Pass
HE80 [ MCSO0| 2 171 5855 |996/67| 77.80 | 77.92 |128.48 [116.48 | 78.36 | 78.20 0.5 Pass
HE160[ MCSO0| 2 163 5815 Full [156.08 |155.60 |166.40 |[165.76 |141.99 [132.08 0.5 Pass
HE160[ MCSO0| 2 163 5815 [1992/69158.48 | 157.76 |173.12 [208.64 | 158.32 | 158.64 0.5 Pass
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TEST RESULTS DATA
Average Power Table

Report Number : FR1IN1011G

UNII-4 MIMO
Dut Average

voa. | D2t Kyl oy | Frea. | RU Factor C°ggxztred (ggi) E.IR.P Power | E.LR.P Limit

Rate (MHz) | Config. (dB) (dBm) (dBm)

(dBm)
Ant5 | Ant4 | Ant5 | Ant4 | SUM [ Ant5+ Ant4 | Ant5+ Ant4 | Ant5 + Ant 4

HE20 | MCS0| 2| 169 | 5845 | Full | 0.00 | 0.00 |13.10 |13.10 | 16.11 8.10 24.21 30
HE20 |[MCS0O| 2 | 169 | 5845 | 26/0 | 0.00 | 0.00 | 5.20 | 5.30 | 8.26 8.10 16.36 30
HE20 | MCS0| 2| 169 | 5845 | 52/37 | 0.00 | 0.00 | 8.40 | 8.20 |11.31 8.10 19.41 30
HE20 |[MCS0| 2 | 169 | 5845 |106/53| 0.00 | 0.00 |11.50 |11.10 | 14.31 8.10 2242 30
HE20 | MCS0| 2 | 169 | 5845 |242/61| 0.00 | 0.00 |15.20 | 15.10 | 18.16 8.10 26.26 30
HE20 |[MCS0| 2| 173 | 5865 | Full | 0.00 | 0.00 |13.60 |12.90 | 16.27 8.10 24.37 30
HE20 | MCS0| 2| 173 | 5865 | 26/4 | 0.00 | 0.00 | 6.90 | 6.70 | 9.81 8.10 17.91 30
HE20 |[MCS0| 2 | 173 | 5865 | 52/38 | 0.00 | 0.00 | 8.10 | 8.30 |11.21 8.10 19.31 30
HE20 | MCS0| 2| 173 | 5865 |106/53| 0.00 | 0.00 |12.00 | 10.80 | 14.45 8.10 22.55 30
HE20 |[MCSO0| 2 | 173 | 5865 |242/61| 0.00 | 0.00 |15.60 | 14.90 | 18.27 8.10 26.37 30
HE20 | MCS0| 2 | 177 | 5885 | Full | 0.00 | 0.00 |13.80 | 13.20 | 16.52 8.10 24.62 30
HE20 |MCS0| 2| 177 | 5885 | 26/8 | 0.00 | 0.00 | 5.60 | 5.20 | 8.41 8.10 16.52 30
HE20 | MCS0| 2 | 177 | 5885 | 52/40| 0.00 | 0.00 | 8.20 | 8.30 |11.26 8.10 19.36 30
HE20 |[MCS0| 2 | 177 | 5885 |106/54| 0.00 | 0.00 |11.10 | 10.70 | 13.91 8.10 22.02 30
HE20 | MCS0| 2 | 177 | 5885 |242/61| 0.00 | 0.00 |13.60 | 12.20 | 15.97 8.10 24.07 30
HE40 |[MCSO| 2 | 167 | 5835 | Full | 0.00 | 0.00 |16.00 | 15.90 | 18.96 8.10 27.06 30
HE40 | MCS0| 2 | 167 | 5835 |484/65| 0.00 | 0.00 |15.20 | 14.80 | 18.01 8.10 26.12 30
HE40 |[MCS0| 2| 175 | 5875 | Full | 0.00 | 0.00 |14.50 |13.90 | 17.22 8.10 25.32 30
HE40 | MCS0| 2| 175 | 5875 |484/65| 0.00 | 0.00 |15.10 | 13.90 | 17.55 8.10 25.65 30
HE80 | MCSO| 2 | 171 | 5855 | Full | 0.00 | 0.00 |13.00 |12.20 | 15.63 8.10 23.73 30
HE80 | MCS0| 2 | 171 | 5855 |996/67| 0.00 | 0.00 |12.30 | 11.00 | 14.71 8.10 22.81 30
HE160| MCSO| 2 | 163 | 5815 | Full | 0.00 | 0.00 | 7.40 | 7.50 |10.46 8.10 18.56 30
HE160| MCSO| 2 | 163 | 5815 [1992/68 0.00 | 0.00 | 7.80 [17.50 [17.94 8.10 26.04 30

A6 of A7




TEST RESULTS DATA

Power Spectral Density

Report Number : FR1IN1011G

UNII-4 MIMO
Duty Average _ EIRP EIRP

Data Freq. | RU Factor ?t%wl:()e rtDT:nsTy Bé; PSD Esa Pass

Mod- | Rate NP ™ | (MHz) |config.|  (dB) W ( B /{M;ZC) or (dBi) (@BmMHz) | dBr:}",\;IHZ) [Fail
Ant5 [ Ant4 | Ant5 | Ant4 [ SUM | Ant5+Ant4 | Ant5+ Ant4 | Ant5 + Ant4

HE20 [MCSO| 2| 169 | 5845 | Full | 0.00 | 0.00 5.53 8.10 13.63 14.00 Pass
HE20 [ MCSO| 2| 169 | 5845 | 26/0 | 0.00 | 0.00 5.46 8.10 13.56 14.00 Pass
HE20 [ MCSO| 2 | 169 | 5845 | 52/37 | 0.00 | 0.00 5.58 8.10 13.68 14.00 Pass
HE20 [ MCSO| 2 | 169 | 5845 |106/53| 0.00 | 0.00 5.66 8.10 13.76 14.00 Pass
HE20 [ MCSO| 2 | 169 | 5845 |242/61| 0.00 | 0.00 5.80 8.10 13.90 14.00 Pass
HE20 [MCSO| 2| 173 | 5865 | Full | 0.00 | 0.00 5.61 8.10 13.71 14.00 Pass
HE20 [MCSO| 2| 173 | 5865 | 26/4 | 0.00 | 0.00 5.87 8.10 13.97 14.00 Pass
HE20 [ MCSO| 2 | 173 | 5865 | 52/38 | 0.00 | 0.00 5.42 8.10 13.52 14.00 Pass
HE20 [ MCSO| 2 | 173 | 5865 |106/53| 0.00 | 0.00 5.60 8.10 13.70 14.00 Pass
HE20 [ MCSO| 2 | 173 | 5865 |242/61| 0.00 | 0.00 5.86 8.10 13.96 14.00 Pass
HE20 [MCSO| 2 | 177 | 5885 | Full | 0.00 | 0.00 5.76 8.10 13.86 14.00 Pass
HE20 [MCSO0| 2| 177 | 5885 | 26/8 | 0.00 | 0.00 5.62 8.10 13.72 14.00 Pass
HE20 [ MCSO| 2 | 177 | 5885 | 52/40 | 0.00 | 0.00 5.46 8.10 13.56 14.00 Pass
HE20 [ MCSO| 2 | 177 | 5885 |106/54| 0.00 | 0.00 5.76 8.10 13.86 14.00 Pass
HE20 [ MCSO| 2 | 177 | 5885 |242/61| 0.00 | 0.00 4.86 8.10 12.96 14.00 Pass
HE40 [ MCSO| 2| 167 | 5835 | Full | 0.00 | 0.00 5.71 8.10 13.81 14.00 Pass
HE40 | MCSO| 2 | 167 | 5835 |484/65| 0.00 | 0.00 3.63 8.10 11.73 14.00 Pass
HE40 | MCSO| 2| 175 | 5875 | Full | 0.00 | 0.00 4.20 8.10 12.30 14.00 Pass
HE40 | MCSO| 2 | 175 | 5875 |484/65| 0.00 | 0.00 3.83 8.10 11.93 14.00 Pass
HE80 [ MCSO0| 2 | 171 5855 | Full | 0.00 | 0.00 0.75 8.10 8.85 14.00 Pass
HE80 [ MCSO0| 2 | 171 5855 1996/67( 0.00 | 0.00 -2.74 8.10 5.36 14.00 Pass
HE160| MCSO| 2 | 163 | 5815 | Full | 0.00 | 0.00 -7.65 8.10 0.45 14.00 Pass
HE160| MCSO| 2 | 163 | 5815 |1992/6d 0.00 | 0.00 -9.36 8.10 -1.26 14.00 Pass

Note: PSD Sum = Max PSD(Ant. 5, Ant. 4) + 10 log (n)
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

Appendix B. Conducted Spurious Emission

Richard Qiu, Jacob Yu, Eric Chang, Ken Wu and |Temperature : 22.7~24.8°C

Test Engineer :
Nick Yu Relative Humidity : 52~59%

UNII-4 - 5735~5895MHz
WIFI 802.11a (Band Edge)

WIFI | Note | Frequency | Level | Over | Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) [(dB) | (dB) | (P/A)
5644.84 -38.66 | -11.66 -27 -51.17 8.1 14 3.01 0 P
5679.355 -38.42 |-33.18 -5.24 -50.93 8.1 14 3.01 0 P
5706.79 -38.92 |-50.82 11.9 -51.41 8.1 1.38 3.01 0 P
5725 -38.5 -65.5 27 -50.97 8.1 1.36 3.01 0 P
802.11a
* 5845 20.36 - - 7.91 8.1 1.34 3.01 0 P
CH 169
* 5845 8.6 - - -3.85 8.1 1.34 3.01 0 A
5845MHz
5898.5 -24.49 | -36.92 12.43 -37.04 8.1 1.44 3.01 0 P
5929.75 -31.37 | -24.37 -7 -43.93 8.1 1.45 3.01 0 P
5895.25 -49.68 -44.5 -5.18 -62.22 8.1 1.43 3.01 0 A
5926.75 -50.31 |-23.31 -27 -62.87 8.1 1.45 3.01 0 A
5632.155 -39.05 |-12.05 -27 -51.57 8.1 141 3.01 0 P
5691.745 -38.5 -42.41 3.91 -51 8.1 1.39 3.01 0 P
5715.05 -38.13 | -52.35 14.22 -50.62 8.1 1.38 3.01 0 P
5724.195 -39.46 | -64.63 25.17 -51.93 8.1 1.36 3.01 0 P
802.11a
* 5865 20.8 - - 8.32 8.1 1.37 3.01 0 P
CH 173
* 5865 9.22 - - -3.26 8.1 1.37 3.01 0 A
5865MHz
5899.25 -26.88 | -38.76 11.88 -39.43 8.1 1.44 3.01 0 P
5965.5 -36.63 | -29.63 -7 -49.21 8.1 1.47 3.01 0 P
5895 -46.56 | -41.56 -5 -59.1 8.1 1.43 3.01 0 A
5925.75 -49.15 |-22.15 -27 -61.71 8.1 1.45 3.01 0 A
TEL: 886-3-327-0868 Page Number : B1 of B48

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Gdric:]L;]n Peak
Ant. Limit Line Level Gain Loss | Factor Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB)| (P/A)
5617.7 -39.37 | -12.37 -27 -51.9 8.1 1.42 3.01 0 P
5682.895 -38.91 |-36.29 -2.62 -51.42 8.1 14 3.01 0 P
5712.985 -37.85 |-51.49 13.64 -50.34 8.1 1.38 3.01 0 P
5723.015 -38.91 |-61.39 22.48 -51.38 8.1 1.36 3.01 0 P
802.11a
* 5885 20.79 - - 8.26 8.1 1.42 3.01 0 P
CH 177
* 5885 9.16 - - -3.37 8.1 1.42 3.01 0 A
5885MHz
5895 -0.5 -15.5 15 -13.04 8.1 1.43 3.01 0 P
5930 -34.14 | -27.14 -7 -46.7 8.1 1.45 3.01 0 P
5895 -29.7 -24.7 -5 -42.24 8.1 1.43 3.01 0 A
5925 -47.93 |-20.93 -27 -60.49 8.1 1.45 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B2 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11a (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11a 11650 -65.82 -44.62 -21.2 -79.83 8.1 2.9 3.01 0 P
CH 169 17535 -63.63 | -36.63 -27 -78.68 8.1 3.94 | 3.01 0 P
5845MHz 23380 -60.69 -33.69 -27 -78.43 8.1 6.63 3.01 0 P
802.11a 11730 -64.09 -42.89 -21.2 -78.12 8.1 2.92 3.01 0 P
CH 173 17595 -63.33 | -36.33 -27 -78.4 8.1 3.96 | 3.01 0 P
5865MHz 23460 -61.52 -34.52 -27 -79.28 8.1 6.65 3.01 0 P
802.11a 11770.4 -65.64 -44.44 -21.2 -79.67 8.1 2.92 3.01 0 P
CH 177 17655 -60.89 | -33.89 -27 -75.97 8.1 3.97 | 3.01 0 P
5885MHz 23540 -60 -33 -27 -77.77 8.1 6.66 | 3.01 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B3 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20 Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5626.255 -38.81 -11.81 -27 -51.33 8.1 141 3.01 0 P
5674.045 -38.81 -29.64 -9.17 -51.32 8.1 1.4 3.01 0 P
5717.705 -38.34 -53.3 14.96 -50.82 8.1 1.37 3.01 0 P
802.11ax 5725.08 -38.03 | -77.03 39 -50.5 8.1 136 | 301 | O P
HE20 Full * 5845 21.53 - - 9.08 8.1 1.34 3.01 0 P
CH 169 * 5845 9.01 - - -3.44 8.1 1.34 3.01 0 A
5845MHz 5914 -34.75 | -35.8 1.05 -47.31 8.1 145 | 301 | O P
5934.5 -36.9 -29.9 -7 -49.47 8.1 1.46 3.01 0 P
5895 -48.54 -43.54 -5 -61.08 8.1 1.43 3.01 0 A
5925.25 -49.73 -22.73 -27 -62.29 8.1 1.45 3.01 0 A
5648.085 -38.6 -11.6 -27 -51.11 8.1 1.4 3.01 0 P
5697.35 -38.13 -46.18 8.05 -50.63 8.1 1.39 3.01 0 P
5712.69 -38.19 -51.75 13.56 -50.68 8.1 1.38 3.01 0 P
802.11ax 5724.49 3752 |-63.36| 25.84 | -49.99 8.1 136 | 301 | O P
HEZ20 Full * 5865 21.49 - - 9.01 8.1 1.37 3.01 0 P
CH 173 * 5865 9.4 - - -3.08 8.1 1.37 3.01 0 A
5865MHz 5896.5 255 | -39.4 13.9 -38.04 8.1 1.43 | 3.01| O© P
5925.5 -36.7 -29.7 -7 -49.26 8.1 1.45 3.01 0 P
5895 -46.13 -41.13 -5 -58.67 8.1 1.43 3.01 0 A
5925 -49.17 -22.17 -27 -61.73 8.1 1.45 3.01 0 A
TEL: 886-3-327-0868 Page Number : B4 of B48

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Gdric:]L;]n Peak
Ant. Limit Line Level Gain Loss | Factor Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) | (P/A)
5643.365 -38.29 -11.29 -27 -50.81 8.1 141 3.01 0 P
5685.55 -37.86 -37.2 -0.66 -50.36 8.1 1.39 3.01 0 P
5715.935 -36.77 -51.23 14.46 -49.25 8.1 1.37 3.01 0 P
802.11ax 5724.785 -38.69 | -65.2 26.51 -51.16 8.1 1.36 3.01 0 P
HE20 Full * 5885 22.48 - - 9.95 8.1 1.42 3.01 0 P
CH 177 * 5885 10.21 - - -2.32 8.1 1.42 3.01 0 A
5885MHz 5895 12.24 | -2.76 15 -0.3 8.1 1.43 3.01 0 P
5942 -22.63 -15.63 -7 -35.2 8.1 1.46 3.01 0 P
5895 -14.19 -9.19 -5 -26.73 8.1 1.43 3.01 0 A
5925 -47 -20 -27 -59.56 8.1 1.45 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B5 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20 Full (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11ax 11690 -65.4 -44.2 21.2 -79.42 8.1 291 | 3.01 0 P
HE20 Full 17535 -62.37 -35.37 -27 -77.42 8.1 3.94 3.01 0 P
CH 169 23380 -60.35 -33.35 -27 -78.09 8.1 6.63 3.01 0 P
5845MHz
802.11ax 11730 -65.55 | -44.35 -21.2 -79.58 8.1 292 | 3.01 0 P
HE20 Full 17595 -62.57 -35.57 -27 -77.64 8.1 3.96 3.01 0 P
CH 173 23460 -60.82 | -33.82 -27 -78.58 8.1 6.65 | 3.01 0 P
5865MHz
802.11ax 7062 -53.79 | -26.79 -27 -67.56 8.1 266 | 3.01 0 P
HE20 Full 11770 -65.95 -44.75 -21.2 -79.98 8.1 2.92 3.01 0 P
CH 177 17655 -61.17 -34.17 -27 -76.25 8.1 3.97 3.01 0 P
5885MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B6 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz ) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5635.695 -38.88 | -11.88 27 -51.4 8.1 1.41 | 3.01 0 P
5651.92 -39.84 |-14.27| -2557 | -52.35 8.1 14 | 3.01 0 P
802.11ax 5706.79 -38.34 | -50.24 11.9 -50.83 8.1 1.38 | 3.01 0 P
HE20 5723.015 -37.43 |-59.91| 22.48 -49.9 8.1 1.36 | 3.01 0 P
Partial * 5845 22.44 - - 9.99 8.1 1.34 | 3.01 0 P
26/0 * 5845 10.67 - - -1.78 8.1 1.34 | 3.01 0 A
CH 169 5923.25 -38.15 |-3243| -5.72 -50.71 8.1 1.45 | 3.01 0 P
5845MHz 5937.75 -35.96 | -28.96 -7 -48.53 8.1 146 | 301 | O P
5923.5 -50.23 | -24.33| -25.9 -62.79 8.1 1.45 | 3.01 0 A
5925.75 -50.24 | -23.24 -27 -62.8 8.1 1.45 | 3.01 0 A
5644.545 -38.42 | -11.42 -27 -50.93 8.1 14 | 3.01 0 P
5683.19 -37.87 | -35.47 2.4 -50.38 8.1 14 | 3.01 0 P
802 11ax 5702.955 -37.88 | -48.71| 10.83 -50.37 8.1 1.38 | 3.01 0 P
HE20 5721.245 -39.15 |-57.59| 18.44 -51.63 8.1 1.37 | 3.01 0 P
Partial * 5865 22.01 - - 9.53 8.1 1.37 | 3.01 0 P
26/4 * 5865 11.2 - - -1.28 8.1 1.37 | 3.01 0 A
CH173 5917.25 -35.89 |-3456| -1.33 -48.45 8.1 145 | 301 | O P
5865MHz 5960 -36.13 | -29.13 -7 4871 | 81 147 | 301 0 P
5895.25 -49.65 |-44.47| -5.18 -62.19 8.1 1.43 | 3.01 0 A
5925.5 -50.1 -23.1 -27 -62.66 8.1 1.45 | 3.01 0 A
TEL: 886-3-327-0868 Page Number : B7 of B48

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Gdric:]L;]n Peak
Ant. Limit Line Level Gain Loss | Factor Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) | (P/A)
5633.04 -38.72 -11.72 -27 -51.24 8.1 141 3.01 0 P
5687.91 -37.67 -38.75 1.08 -50.17 8.1 1.39 3.01 0 P
802.11ax 5716.23 -38.06 |-52.61| 1455 | -50.54 8.1 1.37 | 3.01 0 P
HE20 5723.31 -38.54 -61.69 23.15 -51.01 8.1 1.36 3.01 0 P
Partial * 5885 23.11 - - 10.58 8.1 1.42 3.01 0 P
26/8 * 5885 11.11 - - -1.42 8.1 1.42 3.01 0 A
CH 177 5895 12.84 | -2.16 15 0.3 8.1 1.43 3.01 0 P
5885MHz 5926.75 -35.98 | -28.98 -7 -48.54 | 8.1 145 | 3.01 0 P
5895 -13.82 -8.82 -5 -26.36 8.1 1.43 3.01 0 A
5926.25 -49.37 -22.37 -27 -61.93 8.1 1.45 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B8 of B48

FAX: 886-3-327-0855




Report No. : FR1IN1011G

FCC RADIO TEST REPORT

SPORTON LAB.

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;znd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) | (dB)| (dB) | (P/A)
802.11ax 11690 -63.95 | -42.75 -21.2 -77.97 8.1 291 3.01 0 P
HE20 17535 -62.06 | -35.06 -27 -77.11 8.1 3.94 3.01 0 P
Partial
26/0
CH 169
5845MHz
802.11ax 11730 -65.77 | -44.57 -21.2 -79.8 8.1 2.92 3.01 0 P
HE20 17595 -61.58 | -34.58 -27 -76.65 8.1 3.96 3.01 0 P
Partial
26/4
CH 173
5865MHz
11770 -65.09 |-43.89 -21.2 -79.12 8.1 2.92 3.01 0 P
802.11ax
17655 -58.55 |-31.55 -27 -73.63 8.1 3.97 3.01 0 P
HE20
Partial
26/8
CH 177
5885MHz
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
Page Number : B9 of B48

TEL: 886-3-327-0868
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB) (dB) | (P/A)
5648.38 -37.6 -10.6 -27 -50.11 8.1 1.4 3.01 0 P
5674.045 -37.68 -28.51 -9.17 -50.19 8.1 1.4 3.01 0 P
802.11ax 5712.395 -38.09 |-51.56| 13.47 | -50.58 8.1 138 | 301 | O P
HE20 5721.245 -38.13 -56.57 18.44 -50.61 8.1 1.37 3.01 0 P
Partial * 5885 22.95 - - 10.42 8.1 1.42 3.01 0 P
52/37 * 5885 10.86 - - -1.67 8.1 1.42 3.01 0 A
CH 177 5895 12.7 -2.3 15 0.16 8.1 143 | 301 | © P
5885MHz 5938.75 -35.06 | -28.06 -7 -47.63 8.1 146 | 301 O P
5895 -13.93 -8.93 -5 -26.47 8.1 1.43 3.01 0 A
5925.25 -48.98 -21.98 -27 -61.54 8.1 1.45 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B10 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI 802.11ax HE20 Partial 106 (Band Edge)

UNII-4 - 5735~5895MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB) (dB) | (P/A)
5615.34 -38.62 -11.62 -27 -51.15 8.1 1.42 3.01 0 P
5652.215 -39.94 -14.59 -25.35 -52.45 8.1 1.4 3.01 0 P
802.11ax 5706.2 -37.04 |-48.78| 1174 | -49.53 8.1 138 [ 301 | O P
HE20 5722.13 -37.45 -57.91 20.46 -49.93 8.1 1.37 3.01 0 P
Partial * 5885 22.18 - - 9.65 8.1 1.42 3.01 0 P
106/53 * 5885 12.44 - - -0.09 8.1 1.42 3.01 0 A
CH177 5895 12.23 | -2.77 15 -0.31 8.1 1.43 | 3.01 0 P
5885MHz 5926 -35.18 | -28.18 -7 -47.74 8.1 145 [ 301 O P
5895 -13.32 -8.32 -5 -25.86 8.1 1.43 3.01 0 A
5925 -48.98 -21.98 -27 -61.54 8.1 1.45 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B11 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI 802.11ax HE20 Partial 242 (Band Edge)

UNII-4 - 5735~5895MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB) (dB) | (P/A)
5647.79 -38.42 -11.42 -27 -50.93 8.1 1.4 3.01 0 P
5665.49 -38.17 -22.67 -15.5 -50.68 8.1 1.4 3.01 0 P
802.11ax 5705.02 -38.48 |-49.89| 1141 | -50.97 8.1 138 | 301 | O P
HE20 5724.785 -38.18 -64.69 26.51 -50.65 8.1 1.36 3.01 0 P
Partial * 5885 23.42 - - 10.89 8.1 1.42 3.01 0 P
242/61 * 5885 10.18 - - -2.35 8.1 1.42 3.01 0 A
CH 177 5895 12.85 | -2.15 15 0.31 8.1 143 | 301 | © P
5885MHz 5926.5 -19.04 | -12.04 -7 -31.6 8.1 145 [ 301 O P
5895 -14.33 -9.33 -5 -26.87 8.1 1.43 3.01 0 A
5925 -47.19 -20.19 -27 -59.75 8.1 1.45 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B12 of B48

FAX: 886-3-327-0855




FCC RADIO TEST REPORT Report No. : FRIN1011G

SPORTON LAB.

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5646.315 -30.71 -3.71 -27 -43.22 8.1 1.4 3.01 0 P
5653.69 -31.84 -7.58 -24.26 -44.35 8.1 1.4 3.01 0 P
5716.525 -24.79 -39.42 14.63 -37.27 8.1 1.37 3.01 0 P
802.11ax 5722.13 -24.06 |-44.52| 20.46 -36.54 8.1 137 | 301| O P
HE40 Full * 5835 20.82 - - 8.38 8.1 1.33 3.01 0 P
CH 167 * 5835 8.91 - - -3.563 8.1 1.33 3.01 0 A
5835MHz 5920.25 -17.88 | -14.36| -3.52 -30.44 8.1 145 | 3.01 0 P
5931.25 -18.89 -11.89 -7 -31.46 8.1 1.46 3.01 0 P
5923.25 -46.15 -20.43 -25.72 -58.71 8.1 1.45 3.01 0 A
5927 -46.21 -19.21 -27 -58.77 8.1 1.45 3.01 0 A
5628.025 -38.69 -11.69 -27 -51.21 8.1 1.41 3.01 0 P
5655.165 -38.09 -14.93 -23.16 -50.6 8.1 1.4 3.01 0 P
5719.475 -26.88 -42.33 15.45 -39.36 8.1 1.37 3.01 0 P
802.11ax 5723.605 -26.69 |-50.51| 23.82 | -39.16 8.1 136 [ 301 | O P
HE40 Full * 5875 20.52 - - 8.02 8.1 1.39 3.01 0 P
CH 175 * 5875 8.14 - - -4.36 8.1 1.39 3.01 0 A
5875MHz 5921.5 -11.2 -6.76 -4.44 -23.76 8.1 145 | 301 | O P
5944 -13.26 -6.26 -7 -25.83 8.1 1.46 3.01 0 P
5895 -15.72 -10.72 -5 -28.26 8.1 1.43 3.01 0 A
5925 -39.79 -12.79 -27 -52.35 8.1 1.45 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B13 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE40 Full (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |[(dB)| (dB) | (P/A)
802.11ax 7779.981 -39.96 | -12.96 27 -53.7 8.1 2.63 | 3.01 0 P
HE40 Full 11670 -64.51 -43.31 -21.2 -78.52 8.1 29 3.01 0 P
CH 167 17505 -61.58 -34.58 -27 -76.63 8.1 3.94 3.01 0 P
5835MHz 22340 -60.49 |-39.29| -21.2 -77.93 8.1 6.33 | 3.01 0 P
802.11ax 7050 -55 -28 27 -68.78 8.1 267 | 301| O P
HE40 Full 11672.55 -65.75 -44.55 -21.2 -79.76 8.1 2.9 3.01 0 P
CH 175 17505 -61.77 -34.77 -27 -76.82 8.1 3.94 3.01 0 P
5875MHz 23340 -60.65 -33.65 -27 -78.39 8.1 6.63 3.01 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B14 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI 802.11ax HE40 Partial 484 (Band Edge)

UNII-4 - 5735~5895MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5647.79 -30.74 | -3.74 27 -43.25 8.1 14 | 3.01 0 P
5651.625 -30.16 | -4.37 | -25.79 | -42.67 8.1 14 | 3.01 0 P
802.11ax 5705.315 2552 |-37.01| 11.49 -38.01 8.1 1.38 | 3.01 0 P
HE40 5723.605 -22.14 |-45.96| 23.82 -34.61 8.1 1.36 | 3.01 0 P
Partial * 5835 22.79 . - 10.35 8.1 1.33 | 3.01 0 P
484/65 * 5835 8.96 - - -3.48 8.1 1.33 | 3.01 0 A
CH 167 5924.25 -18.32 | -11.87| -6.45 -30.88 8.1 145 | 3.01 0 P
5835MHz 5928.5 -19.38 | -12.38 -7 -31.94 8.1 145 [ 301 | O P
5921.5 -45.23 |-20.79| -24.44 | -57.79 8.1 1.45 | 3.01 0 A
5927.25 -45.56 | -18.56 27 -58.12 8.1 1.45 | 3.01 0 A
5646.905 -36.58 | -9.58 -27 -49.09 8.1 14 | 3.01 0 P
5694.4 -29.68 |-3555| 5.87 -42.18 8.1 139 | 3.01 0 P
802 11ax 5714.755 -25.43 |-3956| 14.13 -37.92 8.1 1.38 | 3.01 0 P
HE40 5721.245 -23.76 | -42.2 18.44 -36.24 8.1 1.37 | 3.01 0 P
Partial * 5875 22.23 - - 9.73 8.1 1.39 | 3.01 0 P
484/65 * 5875 8.35 - - -4.15 8.1 1.39 | 3.01 0 A
CH175 5924.75 -11.79 | -4.97 -6.82 -24.35 8.1 1.45 | 3.01 0 P
5875MHz 5927 -10.18 | -3.18 -7 -22.74 8.1 145 | 301 O P
5895 -15.45 | -10.45 -5 -27.99 8.1 1.43 | 3.01 0 A
5925 -39 -12 -27 -51.56 8.1 1.45 | 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B15 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HESO Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5643.66 -32.67 -5.67 -27 -45.19 8.1 141 3.01 0 P
5657.23 -30.21 -8.58 -21.63 -42.72 8.1 1.4 3.01 0 P
5707.38 -22.54 | -34.61 12.07 -35.03 8.1 1.38 | 3.01 0 P
802.11ax 5720.655 -19.25 |-36.34| 17.09 -31.73 8.1 1.37 | 3.01 0 P
HES80 Full * 5855 16.78 - - 4.31 8.1 1.36 3.01 0 P
CH171 * 5855 4.55 - - -7.92 8.1 1.36 3.01 0 A
5855MHz 5920.25 -18.4 |-14.88| -3.52 -30.96 8.1 145 | 301 | O P
5928.75 -18.93 -11.93 -7 -31.49 8.1 1.45 3.01 0 P
5922 -35.43 -10.63 -24.8 -47.99 8.1 1.45 3.01 0 A
5928.75 -35.17 -8.17 -27 -47.73 8.1 1.45 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B16 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE8O0 Full (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11ax 11710 -66.22 |-45.02| -21.2 -80.25 8.1 2.92 | 3.01 0 P
HES8O0 Full 17565 -62.5 -35.5 -27 -77.56 8.1 3.95 3.01 0 P
CH 171 23420 -60.74 -33.74 -27 -78.49 8.1 6.64 3.01 0 P
5855MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Page Number : B17 of B48

TEL: 886-3-327-0868
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI 802.11ax HESO Partial 996 (Band Edge)

UNII-4 - 5735~5895MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB) (dB) | (P/A)
5608.26 -36.14 -9.14 -27 -48.67 8.1 1.42 3.01 0 P
5680.24 -29.16 -24.58 -4.58 -41.67 8.1 1.4 3.01 0 P
802.11ax 5715.935 -26.36 |-40.82| 14.46 | -38.84 8.1 137 | 301 | O P
HES0 5723.015 -26.57 -49.05 22.48 -39.04 8.1 1.36 3.01 0 P
Partial * 5855 18.18 - - 5.71 8.1 1.36 3.01 0 P
996/67 * 5855 4.86 - - -7.61 8.1 1.36 3.01 0 A
CH171 5895 -1.94 | -16.94 15 -14.48 8.1 143 | 301 | © P
5855MHz 5941.5 -17.89 | -10.89 -7 -30.46 8.1 146 | 301 O P
5895 -20.64 | -15.64 -5 -33.18 8.1 1.43 3.01 0 A
5925.5 -34.3 -7.3 -27 -46.86 8.1 1.45 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B18 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE160 Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5625.96 -29.55 -2.55 -27 -42.07 8.1 141 3.01 0 P
5655.755 -28.08 -5.36 -22.72 -40.59 8.1 1.4 3.01 0 P
5712.395 -31.05 -44.52 13.47 -43.54 8.1 1.38 3.01 0 P
802.11ax 5725.08 -30.9 -69.9 39 -43.37 8.1 1.36 | 3.01 0 P
HE160 Full| * 5815 8.74 - - -3.67 8.1 1.3 3.01 0 P
CH 163 * 5815 -3.74 - - -16.15 8.1 1.3 3.01 0 A
5815MHz 5895 -8.42 | -23.42 15 -20.96 8.1 143 | 301 | © P
5968 -27.08 | -20.08 -7 -39.66 8.1 147 | 3.01 0 P
5924 -48.12 -21.85 -26.27 -60.68 8.1 1.45 3.01 0 A
5959 -47.45 -20.45 -27 -60.03 8.1 1.47 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B19 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE160 Full (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11ax 7753.314 -38.62 |-11.62 27 -52.36 8.1 2.63 | 3.01 0 P
HE160 Full 11630 -65.1 -43.9 -21.2 -79.11 8.1 2.9 3.01 0 P
CH 163 17445 -63.46 -36.46 -27 -78.49 8.1 3.92 3.01 0 P
5815MHz 23260 -61.57 | -34.57 -27 -79.29 8.1 6.61 | 3.01 0 P
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B20 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
5 (MHz) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB) (dB) | (P/A)
5644.84 -29.36 -2.36 -27 -41.87 8.1 1.4 3.01 0 P
5652.805 -28.52 -3.6 -24.92 -41.03 8.1 1.4 3.01 0 P
802.11ax 5701.185 -28.63 |-3896| 10.33 | -41.13 8.1 139 | 301 | O P
HE160 5725.08 -29.95 -68.95 39 -42.42 8.1 1.36 3.01 0 P
Partial * 5815 9.59 - - -2.82 8.1 13 3.01 0 P
1992/68 * 5815 -2.94 - - -15.35 8.1 1.3 3.01 0 A
CH 163 5895 -4.76 | -19.76 15 -17.3 8.1 143 | 301 | © P
5815MHz 5953.25 255 | -185 -7 -38.08 8.1 147 [ 301 O P
5895 -28.6 -23.6 -5 -41.14 8.1 1.43 3.01 0 A
5939.5 -45.61 -18.61 -27 -58.18 8.1 1.46 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B21 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

Emission above 25GHz

5GHz WIFI 802.11ax HE20 Partial 242 (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grounding/Peak
Ant. Limit Line Level Gain Loss |Factor| Factor |Avg.
5 (MHz) (dBm) |(dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) [(P/A)
39944 -39.22 -18.02 -21.2 -70.21 8.1 19.88 | 3.01 0 P
5GHz
39944 -50.43 -9.23 -41.2 -81.42 8.1 19.88 | 3.01 0 A
802.11ax
HE20
Partial 242
SHF

1. No other spurious found.
Remark

2. Allresults are PASS against Peak and Average limit line.

TEL: 886-3-327-0868

Page Number : B22 of B48
FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

Emission below 1GHz

5GHz WIFI 802.11ax HE20 Partial 242 (LF)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path | MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor| Avg.
5 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB)| (P/A)
64.56 -75.12 -19.92 -55.2 -91.16 8.1 0.23 3.01 4.7 P
5GHz
196.59 -73.95 -22.25 -51.7 -90.19 8.1 0.43 3.01 4.7 P
802.11ax
243.3 -73.55 -24.35 -49.2 -89.83 8.1 0.47 3.01 4.7 P
HE20
332.2 -73.21 -24.01 -49.2 -89.56 8.1 0.54 3.01 4.7 P
Partial 242
LF 878.9 -71.81 -22.61 -49.2 -88.63 8.1 1.01 3.01 4.7 P
973.4 -72 -30.8 -41.2 -89.01 8.1 1.2 3.01 4.7 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B23 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11a (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5601.77 -38.53 -11.53 -27 -51.06 8.1 1.42 3.01 0 P
5652.51 -39.12 -13.99 -25.13 -51.63 8.1 1.4 3.01 0 P
5705.61 -36.71 -48.28 11.57 -49.2 8.1 1.38 3.01 0 P
5724.785 -37.54 -64.05 26.51 -50.01 8.1 1.36 3.01 0 P
802.11a
* 5845 20.31 - - 7.86 8.1 1.34 3.01 0 P
CH 169
* 5845 8.62 - - -3.83 8.1 1.34 | 3.01 0 A
5845MHz
5923.75 -37.06 | -30.97 -6.09 -49.62 8.1 145 | 3.01 0 P
5945.5 -36.25 | -29.25 -7 -48.82 8.1 146 | 3.01 0 P
5923.75 -49.32 | -23.23| -26.09 -61.88 8.1 145 | 3.01 0 A
5925.25 -49.33 -22.33 -27 -61.89 8.1 1.45 3.01 0 A
5640.71 -38.49 -11.49 -27 -51.01 8.1 141 3.01 0 P
5651.035 -39.27 -13.04 -26.23 -51.78 8.1 1.4 3.01 0 P
5719.18 -38.82 -54.19 15.37 -51.3 8.1 1.37 3.01 0 P
5720.655 -38.83 |-55.92 17.09 -51.31 8.1 1.37 | 3.01 0 P
802.11a
* 5865 20.95 - - 8.47 8.1 1.37 3.01 0 P
CH 173
* 5865 8.27 - - -4.21 8.1 1.37 3.01 0 A
5865MHz
5913.75 -34.84 -36.08 1.24 -47.4 8.1 1.45 3.01 0 P
5968 -36.43 -29.43 -7 -49.01 8.1 1.47 3.01 0 P
5895 -47.79 -42.79 -5 -60.33 8.1 1.43 3.01 0 A
5925.75 -49.25 -22.25 -27 -61.81 8.1 1.45 3.01 0 A
TEL: 886-3-327-0868 Page Number : B24 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Gdric:]L;]n Peak
Ant. Limit Line Level Gain Loss | Factor Factor| Avg.
4 (MHz) (dBm) | (dB) | (dBm) (dBm) (dBi) (dB) | (dB) |(dB) | (P/A)
5611.21 -37.66 | -10.66 -27 -50.19 8.1 1.42 3.01 0 P
5680.535 -38.48 |-34.12 -4.36 -50.99 8.1 14 3.01 0 P
5702.07 -37.63 |-48.21 10.58 -50.13 8.1 1.39 3.01 0 P
5721.245 -38.97 |-57.41 18.44 -51.45 8.1 1.37 3.01 0 P
802.11a
* 5885 19.69 - - 7.16 8.1 1.42 3.01 0 P
CH 177
* 5885 8.04 - - -4.49 8.1 1.42 3.01 0 A
5885MHz
5895 -1.15 -16.15 15 -13.69 8.1 1.43 3.01 0 P
5961.25 -30.73 | -23.73 -7 -43.31 8.1 1.47 3.01 0 P
5895 -31.49 |-26.49 -5 -44.03 8.1 1.43 3.01 0 A
5925 -49.22 | -22.22 -27 -61.78 8.1 1.45 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B25 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11a (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11a 11690 -66.02 -44.82 -21.2 -80.04 8.1 291 3.01 0 P
CH 169 17532.7 -62.41 -35.41 -27 -77.46 8.1 3.94 3.01 0 P
5845MHz
802.11a 11730 -65.18 -43.98 -21.2 -79.21 8.1 2.92 3.01 0 P
CH 173 17595 -62.5 -35.5 -27 -77.57 8.1 3.96 3.01 0 P
5865MHz
802.11a 11770.4 -65.61 -44.41 -21.2 -79.64 8.1 2.92 3.01 0 P
CH 177 17655 -60.9 -33.9 -27 -75.98 8.1 3.97 | 3.01 0 P
5885MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Page Number : B26 of B48

TEL: 886-3-327-0868
FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20 Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5641.3 -38.39 -11.39 -27 -50.91 8.1 1.41 3.01 0 P
5698.235 -37.81 -46.51 8.7 -50.31 8.1 1.39 3.01 0 P
5709.74 -38.07 -50.8 12.73 -50.56 8.1 1.38 3.01 0 P
802.11ax 5722.72 -38.2 -60 21.8 -50.67 8.1 136 | 301 | O P
HE20 Full * 5845 21.6 - - 9.15 8.1 1.34 3.01 0 P
CH 169 * 5845 8.67 - - -3.78 8.1 1.34 3.01 0 A
5845MHz 5904.75 -35.51 |-43.35| 7.84 -48.06 8.1 1.44 | 3.01 0 P
5928 -36.45 -29.45 -7 -49.01 8.1 1.45 3.01 0 P
5895.25 -48.86 -43.68 -5.18 -61.4 8.1 1.43 3.01 0 A
5925.25 -49.67 -22.67 -27 -62.23 8.1 1.45 3.01 0 A
5634.515 -39 -12 -27 -51.52 8.1 141 3.01 0 P
5692.335 -38.26 -42.61 4.35 -50.76 8.1 1.39 3.01 0 P
5704.725 -38.46 -49.79 11.33 -50.95 8.1 1.38 3.01 0 P
802.11ax 5720.36 37.49 |-5391| 1642 | -49.97 8.1 137 [ 301 | O P
HEZ20 Full * 5865 20.87 - - 8.39 8.1 1.37 3.01 0 P
CH 173 * 5865 8.33 - - -4.15 8.1 1.37 3.01 0 A
5865MHz 5896 -27.73 -42 14.27 -40.27 8.1 143 | 301 | O P
5935.75 -35.83 -28.83 -7 -48.4 8.1 1.46 3.01 0 P
5895 -46.74 -41.74 -5 -59.28 8.1 1.43 3.01 0 A
5925 -49.26 -22.26 -27 -61.82 8.1 1.45 3.01 0 A
TEL: 886-3-327-0868 Page Number : B27 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Gdric:]L;]n Peak
Ant. Limit Line Level Gain Loss | Factor Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) | (P/A)
5644.84 -37.76 -10.76 -27 -50.27 8.1 1.4 3.01 0 P
5656.64 -37.99 -15.92 -22.07 -50.5 8.1 1.4 3.01 0 P
5714.46 -37.04 -51.09 14.05 -49.53 8.1 1.38 3.01 0 P
802.11ax 5724.785 -38.6 |-65.11| 26.51 -51.07 8.1 1.36 3.01 0 P
HE20 Full * 5885 22.31 - - 9.78 8.1 1.42 3.01 0 P
CH 177 * 5885 9.03 - - -3.5 8.1 1.42 3.01 0 A
5885MHz 5895 12.16 | -2.84 15 -0.38 8.1 1.43 3.01 0 P
5928.5 -34.22 -27.22 -7 -46.78 8.1 1.45 3.01 0 P
5895 -14.18 -9.18 -5 -26.72 8.1 1.43 3.01 0 A
5925 -47.64 | -20.64 -27 -60.2 8.1 1.45 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B28 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11ax 8767.5 -60.33 | -33.33 27 -74.18 8.1 2.74 | 3.01 0 P
HE20 Full 11690 -66.49 | -45.29 -21.2 -80.51 8.1 291 | 3.01 0 P
CH 169 17535 -62.06 -35.06 -27 -77.11 8.1 3.94 3.01 0 P
5845MHz
802.11ax 8211 -60.54 |-39.34 -21.2 -74.33 8.1 2.68 | 3.01 0 P
HE20 Full 11730 -65.38 -44.18 -21.2 -79.41 8.1 2.92 3.01 0 P
CH 173 17595 -60.74 -33.74 -27 -75.81 8.1 3.96 3.01 0 P
5865MHz
802.11ax 7062 -56.5 -29.5 -27 -70.27 8.1 266 | 3.01 0 P
HE20 Full 8239 -60.02 | -38.82 -21.2 -73.81 8.1 268 | 3.01 0 P
CH 177 11770 -65.64 -44.44 -21.2 -79.67 8.1 2.92 3.01 0 P
5885MHz 17655 -62.36 | -35.36 -27 -77.44 8.1 397 [ 301| O P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B29 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20 Partial 26 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz ) (dBm) | (dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5623.01 -37.92 | -10.92 27 -50.44 8.1 141 | 301 | O P
5691.155 -38.51 |-41.99| 3.48 -51.01 8.1 139 [ 301 | O P
802.11ax 5711.805 -38.41 | -51.72| 13.31 -50.9 8.1 138 | 301 | O P
HE20 5723.605 -38.96 |-62.78| 23.82 -51.43 8.1 136 | 301 | O P
Partial * 5845 21.55 - - 9.1 8.1 134 | 301 | O P
26/0 * 5845 9.93 - - -2.52 8.1 134 [ 301 | O A
CH 169 5898.25 -36.71 |-49.32| 12.61 -49.26 8.1 1.44 | 3.01 0 P
5845MHz 5929.5 -37.11 | -30.11 -7 -49.67 8.1 145 [ 301 | O P
5900.25 -50.23 | -41.37| -8.86 -62.78 8.1 144 | 301 | O A
5927.5 -50.49 | -23.49 27 -63.05 8.1 145 | 301 | O A
5622.715 -38.97 | -11.97 -27 -51.49 8.1 141 | 301 | O P
5689.975 -38.02 |-40.63| 2.61 -50.52 8.1 139 [ 301 | O P
802 11ax 5711.805 -38.38 | -51.69| 13.31 -50.87 8.1 138 | 301 | O P
HE20 5722.72 -39.01 |-60.81| 21.8 -51.48 8.1 136 | 301 | O P
Partial * 5865 21.52 - - 9.04 8.1 137 | 301 | O P
26/4 * 5865 10.34 - - -2.14 8.1 137 | 301 | O A
CH173 5920.25 -37.18 | -33.66 | -3.52 -49.74 8.1 145 | 301 | O P
5865MHz 5947.25 -37.41 | -30.41 -7 -49.98 8.1 146 | 301 O P
5895.75 -50.03 | -44.48| -555 -62.57 8.1 143 | 301 | O A
5925.25 -50.34 | -23.34 27 -62.9 8.1 145 | 301 | O A
TEL: 886-3-327-0868 Page Number : B30 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path | MIMO Gdric:]L;]n Peak
Ant. Limit Line Level Gain Loss | Factor Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB) | (P/A)
5606.49 -37.48 -10.48 -27 -50.01 8.1 1.42 3.01 0 P
5692.63 -38.29 -42.86 457 -50.79 8.1 1.39 3.01 0 P
802.11ax 5710.625 -37.53 |-50.51| 12.98 | -50.02 8.1 1.38 | 3.01 0 P
HE20 5722.13 -37.92 -58.38 20.46 -50.4 8.1 1.37 3.01 0 P
Partial * 5885 23.42 - - 10.89 8.1 1.42 3.01 0 P
26/8 * 5885 10.68 - - -1.85 8.1 1.42 3.01 0 A
CH 177 5895 13.21 | -1.79 15 0.67 8.1 1.43 3.01 0 P
5885MHz 5935.25 -35.94 | -28.94 -7 -48.51 8.1 146 | 3.01 0 P
5895 -13.94 -8.94 -5 -26.48 8.1 1.43 3.01 0 A
5925.5 -49.75 -22.75 -27 -62.31 8.1 1.45 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B31 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor| Factor | Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11ax 8767.5 -61.29 |-3429| -27 -75.14 8.1 274 | 301| O P
HE20 11690 -67.07 | -45.87 -21.2 -81.09 8.1 291 | 3.01 0 P
Partial 17535 -63.1 -36.1 -27 -78.15 8.1 3.94 3.01 0 P
26/0
CH 169
5845MHz
802.11ax 11730 -64.41 | -43.21 -21.2 -78.44 8.1 292 | 3.01 0 P
HE20 17595 -62.2 -35.2 -27 -77.27 8.1 3.96 3.01 0 P
Partial
26/4
CH 173
5865MHz
802.11ax 8239 -61.34 |-40.14| -21.2 | -75.13 8.1 268 | 301| O P
HE20 11770 -66.3 -45.1 -21.2 -80.33 8.1 2.92 3.01 0 P
Partial 17655 -61.84 -34.84 -27 -76.92 8.1 3.97 3.01 0 P
26/8
CH 177
5885MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B32 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE20 Partial 52 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5625.37 -38.67 -11.67 -27 -51.19 8.1 141 3.01 0 P
5664.015 -37.41 -20.81 -16.6 -49.92 8.1 1.4 3.01 0 P
802.11ax 5712.395 -37.53 -51 13.47 | -50.02 8.1 138 [ 301 | O P
HE20 5721.54 -37.88 -56.99 19.11 -50.36 8.1 1.37 3.01 0 P
Partial * 5885 23.69 - - 11.16 8.1 1.42 3.01 0 P
52/37 * 5885 10.89 - - -1.64 8.1 1.42 3.01 0 A
CH177 5895 12.78 | -2.22 15 0.24 8.1 143 | 3.01 0 P
5885MHz 5934.25 -36.37 | -29.37 -7 -48.94 8.1 146 | 301 O P
5895 -13.7 -8.7 -5 -26.24 8.1 1.43 3.01 0 A
5925.25 -49.02 -22.02 -27 -61.58 8.1 1.45 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B33 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20 Partial 106 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5609.735 -38.91 -11.91 -27 -51.44 8.1 1.42 3.01 0 P
5661.95 -38.09 -19.96 -18.13 -50.6 8.1 1.4 3.01 0 P
802.11ax 5715.64 -38.11 | -52.49 | 14.38 -50.6 8.1 138 [ 301 | O P
HE20 5724.49 -39.07 -64.91 25.84 -51.54 8.1 1.36 3.01 0 P
Partial * 5885 21.76 - - 9.23 8.1 1.42 3.01 0 P
106/53 * 5885 9.86 - - -2.67 8.1 1.42 3.01 0 A
CH 177 5895 11.73 | -3.27 15 -0.81 8.1 143 | 301 | © P
5885MHz 5931.25 -35.39 | -28.39 -7 -47.96 8.1 146 | 301 O P
5895 -13.33 -8.33 -5 -25.87 8.1 1.43 3.01 0 A
5925.25 -49.65 -22.65 -27 -62.21 8.1 1.45 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B34 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI 802.11ax HE20 Partial 242 (Band Edge)

UNII-4 - 5735~5895MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5635.695 -38.91 -11.91 -27 -51.43 8.1 141 3.01 0 P
5656.64 -38.29 -16.22 -22.07 -50.8 8.1 1.4 3.01 0 P
802.11ax 5707.085 -38.18 |-50.17| 11.99 | -50.67 8.1 138 | 301 | O P
HE20 5720.065 -38.82 -54.57 15.75 -51.3 8.1 1.37 3.01 0 P
Partial * 5885 21.72 - - 9.19 8.1 1.42 3.01 0 P
242/61 * 5885 9.05 - - -3.48 8.1 1.42 3.01 0 A
CH177 5926.25 -20.92 | -13.92 -7 -33.48 8.1 145 | 3.01 0 P
5885MHz 5895 -14.75 | -9.75 -5 -27.29 8.1 143 [ 301 O P
5925 -47.98 -20.98 -27 -60.54 8.1 1.45 3.01 0 A
5635.695 -38.91 -11.91 -27 -51.43 8.1 1.41 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B35 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE40 Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5634.81 -35.86 -8.86 -27 -48.38 8.1 1.41 3.01 0 P
5651.625 -34.22 -8.43 -25.79 -46.73 8.1 1.4 3.01 0 P
5709.15 -20.04 -32.6 12.56 -32.53 8.1 1.38 3.01 0 P
802.11ax 5721.245 -24.93 -43.37 18.44 -37.41 8.1 1.37 3.01 0 P
HE40 Full * 5835 21.03 - - 8.59 8.1 1.33 3.01 0 P
CH 167 * 5835 8.66 - - -3.78 8.1 1.33 3.01 0 A
5835MHz 5923.5 -21.29 | -15.39 -5.9 -33.85 8.1 145 | 301 | O P
5925.75 -21.26 -14.26 -7 -33.82 8.1 1.45 3.01 0 P
5895 -39.97 -34.97 -5 -52.51 8.1 1.43 3.01 0 A
5925.25 -45.43 -18.43 -27 -57.99 8.1 1.45 3.01 0 A
5600.59 -37.71 -10.71 -27 -50.24 8.1 1.42 3.01 0 P
5686.73 -34.87 -35.08 0.21 -47.37 8.1 1.39 3.01 0 P
5715.05 -33.17 -47.39 14.22 -45.66 8.1 1.38 3.01 0 P
802.11ax 5724.785 3297 |-50.48 | 2651 | -45.44 8.1 136 | 301 | O P
HE40 Full * 5875 2041 - - 7.91 8.1 1.39 3.01 0 P
CH 175 * 5875 7.59 - - -4.91 8.1 1.39 3.01 0 A
5875MHz 5895 383 | -11.17 15 -8.71 8.1 1.43 | 301 | © P
5926 -13.78 -6.78 -7 -26.34 8.1 1.45 3.01 0 P
5895 -15.6 -10.6 -5 -28.14 8.1 1.43 3.01 0 A
5925 -37.76 -10.76 -27 -50.32 8.1 1.45 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B36 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE40 Full (Harmonic)

WIFI | Note | Frequency | Level | Over | Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11ax 7780 -44.27 | -17.27 27 -58.01 8.1 2.63 | 3.01 0 P
HE40 Full 11672.55 -65.33 -44.13 -21.2 -79.34 8.1 29 3.01 0 P
CH 167 17505 -63.18 -36.18 -27 -78.23 8.1 3.94 3.01 0 P
5835MHz
802.11ax 8225 -61.25 | -40.05 -21.2 -75.04 8.1 2.68 | 3.01 0 P
HE40 Full 11750 -65.82 -44.62 -21.2 -79.85 8.1 2.92 3.01 0 P
CH 175 17625 -61.34 -34.34 -27 -76.41 8.1 3.96 3.01 0 P
5875MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B37 of B48

FAX: 886-3-327-0855



ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI 802.11ax HE40 Partial 484 (Band Edge)

UNII-4 - 5735~5895MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5647.79 -33.1 -6.1 27 -45.61 8.1 14 | 3.01 0 P
5650.445 -33.76 | -7.09 | -26.67 | -46.27 8.1 14 | 3.01 0 P
802.11ax 5700.3 -27.93 |-38.01| 10.08 -40.43 8.1 1.39 | 3.01 0 P
HE40 5724.195 -29.16 |-54.33| 25.17 -41.63 8.1 1.36 | 3.01 0 P
Partial * 5835 21.4 . - 8.96 8.1 1.33 | 3.01 0 P
484/65 * 5835 8.08 - - -4.36 8.1 1.33 | 3.01 0 A
CH 167 5923.5 -20.71 |-14.81 -5.9 -33.27 8.1 145 | 3.01 0 P
5835MHz 5927 2215 |-15.15 -7 -34.71 8.1 145 [ 301 | O P
5895 -41.23 | -36.23 -5 -53.77 8.1 1.43 | 3.01 0 A
5925 -46.03 | -19.03 -27 -58.59 8.1 1.45 | 3.01 0 A
5616.52 -37.78 | -10.78 -27 -50.31 8.1 1.42 | 3.01 0 P
5686.435 -32.65 |-32.64| -0.01 -45.15 8.1 139 | 3.01 0 P
802 11ax 5702.66 -34.68 |-45.43| 10.75 -47.18 8.1 1.39 | 3.01 0 P
HE40 5720.36 -29.53 |-4595| 16.42 -42.01 8.1 1.37 | 3.01 0 P
Partial * 5875 20.55 - - 8.05 8.1 1.39 | 3.01 0 P
484/65 * 5875 7.18 - - -5.32 8.1 139 | 3.01 0 A
CH175 5924.5 -11.07 | -4.44 -6.63 -23.63 8.1 1.45 | 3.01 0 P
5875MHz 5926.25 1137 | -4.37 -7 -23.93 8.1 145 | 301 O P
5895 -16.24 | -11.24 -5 -28.78 8.1 1.43 | 3.01 0 A
5925 -39.05 | -12.05 -27 -51.61 8.1 1.45 | 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B38 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HESO Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5632.45 -36.32 -9.32 -27 -48.84 8.1 141 | 3.01 0 P
5696.17 -35.09 -42.27 7.18 -47.59 8.1 1.39 3.01 0 P
5706.79 -31.7 -43.6 11.9 -44.19 8.1 1.38 3.01 0 P
802.11ax 5724.785 -32.85 |-59.36 26.51 -45.32 8.1 1.36 | 3.01 0 P
HE80 Full | * 5855 16.07 - - 3.6 8.1 1.36 | 3.01 0 P
CH 171 * 5855 3.26 - - -9.21 8.1 1.36 | 3.01 0 A
5855MHz 5895 202 | -12.98 15 -10.52 8.1 143 | 301 | © P
5926 -22.79 -15.79 -7 -35.35 8.1 1.45 3.01 0 P
5895 -20.84 |-15.84 -5 -33.38 8.1 143 | 3.01 0 A
5925 -36.49 -9.49 -27 -49.05 8.1 145 | 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B39 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE8O0 Full (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11ax 11710 -66.04 |-4484| -21.2 -80.07 8.1 2.92 | 3.01 0 P
HE8O0 Full 17565 -63.39 | -36.39 -27 -78.45 8.1 3.95 | 3.01 0 P
CH 171
5855MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B40 of B48

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI 802.11ax HESO Partial 996 (Band Edge)

UNII-4 - 5735~5895MHz

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5629.5 -37.57 -10.57 -27 -50.09 8.1 141 3.01 0 P
5696.17 -36.15 -43.33 7.18 -48.65 8.1 1.39 3.01 0 P
802.11ax 5708.56 -30.99 |-4339| 124 -43.48 8.1 138 | 301 | O P
HESO0 5724.785 -35.06 -61.57 26.51 -47.53 8.1 1.36 3.01 0 P
Partial * 5855 14.87 - - 24 8.1 1.36 3.01 0 P
996/67 * 5855 2.13 - - -10.34 8.1 1.36 3.01 0 A
CH171 5895 1.86 |-13.14 15 -10.68 8.1 143 | 301 | © P
5855MHz 5925.25 -21.36 | -14.36 -7 -33.92 8.1 145 [ 301 O P
5895 -22.2 -17.2 -5 -34.74 8.1 1.43 3.01 0 A
59255 -35.03 -8.03 -27 -47.59 8.1 1.45 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B41 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE160 Full (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5606.195 -29.96 -2.96 -27 -42.49 8.1 142 | 3.01 0 P
5651.33 -28.85 -2.84 -26.01 -41.36 8.1 1.4 3.01 0 P
5702.955 -30.18 | -41.01 10.83 -42.67 8.1 1.38 | 3.01 0 P
802.11ax 5720.36 -29.31 | -45.73 16.42 -41.79 8.1 1.37 | 3.01 0 P
HE160 Full| * 5815 10.13 - - -2.28 8.1 1.3 3.01 0 P
CH 163 * 5815 -3.61 - - -16.02 8.1 1.3 3.01 0 A
5815MHz 5895 -8.29 |-23.29 15 -20.83 8.1 143 | 301 | © P
5966 -27.32 | -20.32 -7 -39.9 8.1 147 | 3.01 0 P
5895 -28.62 -23.62 -5 -41.16 8.1 1.43 3.01 0 A
5964 -46.8 -19.8 -27 -59.38 8.1 147 | 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B42 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE160 Full (Harmonic)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Gr;t;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
802.11ax 7753.3 -45.66 | -18.66 27 -59.4 8.1 2.63 | 3.01 0 P
HE160 Full 11630 -66.33 | -45.13 -21.2 -80.34 8.1 2.9 3.01 0 P
CH 163 17445 -61.93 -34.93 -27 -76.96 8.1 3.92 3.01 0 P
5815MHz
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
Page Number : B43 of B48

TEL: 886-3-327-0868
FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE160 Partial 1992 (Band Edge)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grich]l;nd Peak
Ant. Limit Line Level Gain Loss |Factor|Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) | (P/A)
5649.855 -29.69 -2.69 -27 -42.2 8.1 1.4 3.01 0 P
5656.345 -30.86 -8.57 -22.29 -43.37 8.1 1.4 3.01 0 P
802.11ax 5700.005 258 | -35.8 10 -38.3 8.1 139 | 301 | O P
HE160 5724.49 -24.61 -50.45 25.84 -37.08 8.1 1.36 3.01 0 P
Partial * 5815 8.75 - - -3.66 8.1 13 3.01 0 P
1992/68 * 5815 -4.48 - - -16.89 8.1 1.3 3.01 0 A
CH 163 5895 -7.08 | -22.08 15 -19.62 8.1 143 | 301 | © P
5815MHz 5964 -24.41 | -17.41 -7 -36.99 8.1 147 [ 301 O P
5895 -28.94 -23.94 -5 -41.48 8.1 1.43 3.01 0 A
5925 -41.07 -14.07 -27 -53.63 8.1 1.45 3.01 0 A
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B44 of B48

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

Emission above 25GHz

WIFI 802.11ax HE20 Full (SHF)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |MIMO Grounding/Peak
Ant. Limit Line Level Gain Loss |Factor| Factor |Avg.
4 (MHz) (dBm) |(dB) | (dBm) | (dBm) | (dBi) | (dB) |(dB)| (dB) [(P/A)
39912 -38.86 -17.66 -21.2 -69.79 8.1 19.82 | 3.01 0 P
5GHz
39912 -50.46 -9.26 -41.2 -81.39 8.1 19.82 | 3.01 0 A
802.11ax
HE20
Full
SHF
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : B45 of B48



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

Emission below 1GHz

WIFI 802.11ax HE20 Full (LF)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path | MIMO C:jri%l;n Peak
Ant. Limit Line Level Gain Loss | Factor |Factor| Avg.
4 (MHz) (dBm) | (dB)| (dBm) | (dBm) | (dBi) | (dB) | (dB) |(dB)| (P/A)
80.76 -73.65 -18.45 -55.2 -89.71 8.1 0.25 3.01 4.7 P
5GHz
101.82 -73.41 -21.71 -51.7 -89.5 8.1 0.28 3.01 4.7 P
802.11ax
233.58 -74.39 -25.19 -49.2 -90.67 8.1 0.47 3.01 4.7 P
HE20
| 591.2 -73.27 -24.07 -49.2 -89.87 8.1 0.79 3.01 4.7 P
Fu
LE 905.5 -72.34 -23.14 -49.2 -89.18 8.1 1.03 3.01 4.7 P
969.2 -712.73 -31.53 -41.2 -89.73 8.1 119 3.01 4.7 P
1. No other spurious found.
Remark
2. All results are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : B46 of B48

FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : B47 of B48
FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read |Antenna| Path MIMO |Grounding| Peak
Ant. Limit Line Level Gain Loss | Factor Factor Avg.
4 (MHz) (dBm) |[(dB)| (dBm) | (dBm) | (dBi) (dB) (dB) (dB) (P/A)
802.11a 5945.5 3625 |-2025| -7 4882 | 81 146 | 3.01 0 P
CH 169
5845MHz 5923.75 -49.32 |-2323| -26.09 | -61.88 | 8.1 145 | 3.01 0 A
1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. MIMO Factor(dB) = 10 log (NanT) , Where Nant is the number of outputs
3. Grounding Factor(dB) = Ground reflection factor (i.e., 6 dB for f < 30 MHz and 4.7 dB for 30 MHz < f <
960 MHz)
4. Level(dBm) = Antenna Gain(dBi) + Path Loss(dB) + Read Level(dBm) + MIMO Factor(dB) + Grounding
Factor(dB)
5. Over Limit(dB) = Level(dBm) — Limit Line(dBm)

For Peak Limit @ 5945.5MHz:
Level(dBm)
= Antenna Gain(dBi) + Path Loss(dB) + MIMO Factor(dB) + Grounding Factor(dB) + Read Level(dBuV) +

1.

= 8.10(dBi) + 1.46(dB) + 3.01 (dB) + 0(dB) — 48.82(dBm)
-36.25 (dBm)

2. Over Limit(dB) = Level(dBm) — Limit Line(dBm)
-36.25(dBm) + 7(dBm)

-29.25(dB)

For Average Limit @ 5923.75MHz:
Level(dBm)
= Antenna Gain(dBi) + Path Loss(dB) + MIMO Factor(dB) + Grounding Factor(dB) + Read Level(dBm)

1.

= 8.10(dBi) + 1.45(dB) + 3.01 (dB) + 0(dB) — 61.88(dBm)

=-49.32 (dBm)
2. Over Limit(dB) = Level(dBm) — Limit Line(dBm)

= -49.32(dBm) + 26.09(dBm)

-23.23(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

Appendix C. Conducted Spurious Emission Plots

Richard Qiu, Jacob Yu, Eric Chang, Ken Wu and |Temperature : 22.7~24.8°C

Test Engineer :
Nick Yu Relative Humidity : 52~59%

Note symbol

-L Low channel location
-R High channel location
UNII-4 - 5735~5895MHz
802.11a (Band Edge)
WIFI UNII-4 - 5735~5895MHz Band Edge
ANT 802.11a CH169 5845MHz - L
5 CSE Fundamental
| /r
2:4/ W\ \}\\ z:W QUNI)
et N
Peak
TEL: 886-3-327-0868 Page Number : C1 of C102

FAX: 886-3-327-0855
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Left blank
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Left blank
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/’ A
125 L 23]
A
53] - o3
PO Pl e I T I Fee s B peakun
w
sy -
a2 a2
819 13
600  5630. 5650. 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5670. 5895 1000 2000. 3000. 4000. 5000. 000. 7000
Frotuoncy (g frequency (i)
THO5HY Site : THO5-HY
Condition : PEAK(UNIT) ANT_GAIN+8.10 HORIZONTAL

PEAK_BE(UNIA)_16-24 ANT_GAIN+3.10 HORIZONTAL
RBW:7000.000KHz VBY-3000.000KHz

+ RBW:1000.000KHZ VBW:3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 106/54 CH177 5885MHz - R

CSE Fundamental

Peak

Date: 2022.07-31

ovel (d8m)
313)
125) N
) \\w
5 \‘m
433 !
525
813

750 5780, 5800, 5620, 5040, 5060 5080 5000 5020 5040 5060 5980. 6000
Frequency (MH2)

ste THOSHY.
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VEW:3000.000KHz

Left blank

Peak

ovel dBm) Date: 2022.07-31

29
il

54 FJ ™~ . ks
38| S 7

D S N S I —

750 5780, 5600, 5620 5040, 5000 500 5000 5020 5040, 5960 5980, 6000
Frequency (MH)

site g
Condition AVG_BE(UNII 4) ANT_GAIN+5.10 HORIZONTAL
RBW1000.000KHz VBW.0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

802.11ax HE20 Partial 242 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CH177 5885MHz - L

CSE

Fundamental

Peak

evel 98m)

Date: 2022.07-31

- Va
sl f W

PEAK [BE(UNI) 1624

/’ 1
s
/ JM

st

500 5630 5650, 5670, 5690, 5710 5730. 5750 5770, 5790. 5610. 5630 5850. 5670, 5695
Frequency (MHz)
THOSHY.
PEAK_BE(UNIA)_16-24 ANT_GAIN+3.10 HORIZONTAL
RBW:7000.000KHz VBY-3000.000KHz

Date: 2022.07-31

'RBWW-1000.000KHz VBW:3000.000KHz

evel 48m)

EE

125

53|

250 LT T 1 L (ESa & PEAK(UNI)

43 Gl A s

525

13

%000 2000, 3000, 4000, 5000, 000, 7000
Froquency (MiHz)

Site 5HY

Condition PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CH177 5885MHz - R

CSE

Fundamental

Peak

ovel (d8m)

Date: 2022.07-31

™~

N iy
wMMWWMM % WWMMM

PEAK_ BE(UNI4)

Frequency (MH2)

ste THOSHY.
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VEW:3000.000KHz

750 5780, 5800, 5620, 5040, 5060 5080 5000 5020 5040 5960 5980. 6000

Left blank

Peak

evel d8m)

Date: 2022.07-31

VG BEuNLY)

Frequency (MH)

site g
Condition AVG_BE(UNII 4) ANT_GAIN+5.10 HORIZONTAL
RBW1000.000KHz VBW.0.010KHz

750 5780, 5600, 5620 5040, 5000 500 5000 5020 5040, 5960 5980, 6000

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

802.11ax HE40 Full (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Full CH167 5835MHz - L

CSE

Fundamental

Peak

Date: 2022.06-29

\
/ -
6.3| /

G

Lt

1]l A
MY

433
525
13
00 5630. 5650, 5670. 5690. 5710. 5730, 5750. 570, 5790, 5610, 5830. 5850, 5670, 5695
Froquency (MHz)
ite
Coni PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL

RBW:1000.000KHz VBW:3000.000KHz

evel 48m) Date: 20220629

sl UT UL ST L] 8] Ll [M | peaun

10000 2000, 3000, 5000, 5000, 7o

4000,
Froquency (MHz)

Condition PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL

RBVY-1000.000KFz VBW-3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Full CH167 5835MHz - R

CSE

Fundamental

Peak

A @Bm) Date: 2022.06-20

L

. . PEAK_BE(UNI4)
,

et LT

w«WW“‘

750 5780, 5000, 5620 5040 5860,

5380 5000 5020, 5040, 5960 5980, 6000
Frequency (MHz)

ste THOSHY.
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL

RBW:7000.000KHz VEW:3000.000KHz

Left blank

Peak

evel (d8m)

Date: 20220708

|
AN
AN
o AvG,_BEwNLY)

005750 5780 5600 520 5640 5860, 5860, 5900, 5920. 5940, 5960, 5960, 6000
i

requency (MHz)

AVG_BE(UNII 4) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VBW/.0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Full CH175 5875MHz - L

CSE

Fundamental

Peak

ovel (d8m)

Date: 2022.06.30

PEAK_BE(UNI) 1624

P WWWWJ
/ W)m

Rl e g e e

‘A‘ PRI

ste
Condition

Frequency (MHz)

THOSHY.
PEAK_BE(UNIA)_16-24 ANT_GAIN+8.10 HORZONTAL
RBW:1000.000KHz VBW/:3000.000KHz

30 5650. 5670. 5690, 5710 5730. 5750 5770, 5790, 5810, 5630, 5350, 5870, 5695

ovel (48m)

Date: 2022.06.30

250 W 1] =l

1

. PEAK(UNI)/

%1000

site
Condition

2000, 3000, 5000,

4000
Frequency (MH2)

THOSHY
PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL
RBW.1000.000KFz VBW:3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Full CH175 5875MHz - R

CSE

Fundamental

ovel (d8m)

Date: 2022.06.30

P\ :

750

5760, 5800, 5020, 5840,

5360,

5660,
Frequency (MHz)

5900, 5920, 5040, 5960, 5980 6000

Peak

1
N
.
/_/_/_/_/—/ 2
38 f ]

AVG_BE(UNII 4) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VB0

005750 5780 5600 520 5640 5860, 5860, 5900. 5920. 5940, 5960, 5960, 6000
Frequency (MHz)

010KHz

[

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
802.11ax HE40 Partial 484 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH167 5835MHz - L

CSE Fundamental

Peak

evel (gBm) Dote: 2022.07.07 evel @Bm) Date: 2022.07.07
pEA BN 1674
313 313
/ o
- s
9 - %WW o9 |
A v /
" i asal T T U A peaKun
L A
433 P
23] 625
a3 13
T 70 5690, 5710, 5730, 57505770, 5790, 560, 530 6050 570 5695 1907550 2000, o0, 000, ETy 000 7000
Frequency (WHz) Froquency (MHz)
o sie
Condi PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL Condition PEAK(UNI) ANT_GAIN+3.10 HORZONTAL
REW:1000.000KFz VBW:3000.000KHz

RBW:7000.000KHz VBW-3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH167 5835MHz - R

CSE

Fundamental

Peak

ovel (d8m)

Date: 2022.07.07

WWM L
N
i g
\

iimestulipen

750 5780, 5600, 5620,

5340, 5060, 5900, 5920, 5940 5960, 5980 6000

5660,
Frequency (MHz)

ste THOSHY.
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW:7000.000KHz VEW:3000.000KHz

Left blank

Peak

evel (d8m)

Date: 20220708

=
3 N
N
250 N AvG_BuNILY)

1005750 5780 5600 520 5640 5860, 5860, 5900, 5920. 5940, 5960, 5960, 6000
i

requency (MHz)

s g
Condition AVG_BE(UNII 4) ANT_GAIN+8.10 HORIZONTAL
0

RBW:1000.000KHz VBW/.0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH175 5875MHz - L

CSE

Fundamental

Peak

Date: 2022.07.07

ove gom)
pear s 1026
313
125 - "
53] e
T S E— W’Q Iy _—"
.

a3
52
813

5630, 5650, 5670, 590, 5710, 5730 5780 570, 6790, 5810 5830, Sas0. G0, 595

reduency (i)

ste oY
Condion - PEAK_BE(UNI4)_16:24 ANT_GAIN+3.10 HORZONTAL

RBW:1000.000KHz VBW/:3000.000KHz

ovel (4Bm) Date: 2022.07.07

1

250 W 1] =l j

PEAKUNY
625
e
%1000 2000, 3000, 4000 5000, 0. 7000
Frequency (MH2)
site THOSHY
Condition PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL

RBW:1000.000KFiz VBW:3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH175 5875MHz - R

CSE

Fundamental

A @Bm) Date: 2022.07.07

g pEAK_BE(UNI)
i

750 5780, 5000, 5620 5040 5860,

5380 5000 5020, 5040, 5960 5980, 6000
Frequency (MHz)

Peak

- 2
AJB/A,—//‘/_/J T A—

005750 5780 5600 520 5640 5860, 5860, 5900. 5920. 5940, 5960, 5960, 6000
i

requency (MHz)

AVG_BE(UNII 4) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VBW/.0.010KHz

ste THOSHY.
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW:7000.000KHz VEW:3000.000KHz
ovel dBm) Date: 20220707

313)

125

3 N

N
250 N AvG_BuNILY)
- N

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
802.11ax HESO Full (Band Edge)

WIFI UNII-4 - 5735~5895MHz Band Edge

ANT 802.11ax HE80 Full CH171 5855MHz - L

5 CSE Fundamental

RBW:7000.000KHz VBW-3000.000KHz

Peak

125 — M 125
o / . .
//' 3] s o
) ’J‘ 250 U P e f Y (SEa /| PEAK(UNI)
b i}
pectal i r—

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE8O Full CH171 5855MHz - R

CSE

Fundamental

ovel (d8m)

Date: 2022.06.30

I el \‘“M

Peak

005750 5780 5600 520 5640 5860, 5860, 5900, 5920, 5940, 5960, 5960, 6000
Frequency (MHz)

[

AVG_BE(UNII 4) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VBW/.0.010KHz

"
s "
8
29
3

S B w aae T
reenc i)
sie Tosny
Gondtin | PEAK BEUNI)AIT_GAILS 10 HORZONTAL
REN. 100000002 VB 300 00t
e ousuzzoros
B
129
.
e w\\\
N
259 < s sty
g e
L — L
-43.8| \\
24
3

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

802.11ax HES8O Partial 996 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE8O Partial 996/87 CH171 5855MHz - L

CSE

Fundamental

Peak

evel 98m)

Date: 2022.07-08

PEAK_ BE(UNI) 1624

— / f/\mww
A
-
T MMWMV

0 5630, 5650, 5670, 5690, 5710 5750 5750 5770 5790, 5610 580 5050. 5670 50
Froquency (MHz)

PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL
RBW:7000.000KHz VBW-3000.000KHz

5

evel 48m)

Date: 2022-07-08

PEAK(UNY

10000

2000, 3000, 5000,

4000,
Froquency (MHz)

PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL
RBVY-1000.000KFz VBW-3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C35 of C102



ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE8O Partial 996/87 CH171 5855MHz - R

CSE Fundamental

Peak

ovel (d8m)

Date: 2022.07.08

3| oy

|t

125 me—wwwml\ J
L

| PEAK_BE(UNIA)

¥ ;
"

750 5780, 5600, 5620,

ste THOSHY.
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW:7000.000KHz VEW:3000.000KHz

5340, 5060, 900 5920, 5940, 5960. 5960, 6000

56605
Frequency (MHz)

Left blank

Peak

evel (d8m)

Date: 20220708

) W\
~
250 3 P
P

T~

005750 5780 5600 520 5640 5860, 5860, 5900. 5920. 5940, 5960, 5960, 6000
Frequency (MHz)

s g
Condition AVG_BE(UNII 4) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VBW/.0.010KHz

[

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C36 of C102



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

802.11ax HE160 Full (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE160 Full CH163 5815MHz - L

CSE

Fundamental

Peak

evel 98m)

Date: 2022.06-30

PEAK_ BE(UNI) 1624

e ek

30 5650. 5670 5690 5710, 5730, 5750, 5770. 5790, 5610, 5830. 5850, 5870, 56t
Froquency (MHz)

PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL
RBW:7000.000KHz VBW-3000.000KHz

5

Date: 2022-06-30

RBVY-1000.000KFz VBW-3000.000KHz

evel 48m)

33

125

53

250 U P e f 5 (SEa Lh PEAK(UNI)

43,3«WM¢WWMW

525

13

10000 2000, 3000, 4000, 5000, 5000, 7000
Froquency (MHz)

site

Condition PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE160 Full CH163 5815MHz - R

CSE

Fundamental

Peak

Date: 2022.06.30

ove gEm)
313
23] S
et MMMW»A\ .
o . pe sE g
h z
Mt (-
a3 !
52
813
Sso0 o, S0 e 50, 000

750 5780, 5600, 5020 5640 5660, 5080,
Frequency (MHz)

ste THOSHY.
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW:7000.000KHz VEW:3000.000KHz

Left blank

Peak

evel (d8m)

Date: 20220708

,s:*"‘-"\f"\"——\rnw\/v‘"\\
|
438 Y
525

813

™~

1

AvG_BuNILY)

2

[

s g
Condition AVG_BE(UNII 4) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VBW/.0.010KHz

005750 5780 5600 520 5640 5860, 5860, 5900, 5920, 5940, 5960, 5960, 6000
Frequency (MHz)

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
802.11ax HE160 Partial 1992 (Band Edge)

WIFI UNII-4 - 5735~5895MHz Band Edge

ANT 802.11ax HE8O Partial 1992/68 CH163 5815MHz - L

5 CSE Fundamental

RBW:7000.000KHz VBW-3000.000KHz

Peak

evel (¢Bm) Date: 2022.07-08 evel (dBm) Date: 202207.08
PEAK BE(UNIA) 16.24
313 313
/
125 s 125
% Pt \Mwwm\ﬁwumwm PR
3 - 53]
250| PP 3 250 U P e f 5 (SEa i PEAK(UNI)
AL /
— L »
438 !
525 625
13 13
00 5630 5670, 5690 5710 5730. 5750, 570, 5790, 5810, 5030. 5850 5070, 5695 %7500 2000, 3000, 000, 5000, 5000, 7000
Frequency (M) Frequency (MHz)
Ste site
Condition PEAK_BE(UNI4) 16:2 ANT_GAIN+8.10 HORIZONTAL Condition PEAK(UNI) ANT_GAIN+ 10 HORIZONTAL
RBW/-1000.000KHz VBW-3000 000KHz

TEL: 886-3-327-0868 Page Number
FAX: 886-3-327-0855

1 C39 of C102



ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HEB8O Partial 1992/68 CH163 5815MHz - R

CSE

Fundamental

Peak

A @Bm) Date: 2022.07.08

vy pton
it AN e sk
i

[T

750 5780, 5000, 5620 5040 5860,

5380 5000 5020, 5040, 5960 5980, 6000
Frequency (MHz)

ste THOSHY.
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL

RBW:7000.000KHz VEW:3000.000KHz

Left blank

Peak

evel (d8m)

Date: 20220708

3| ~
Mvw\\ N
250 N AvG_BuNILY)

R e e |

005750 5780 5600 520 5640 5860, 5860, 5900. 5920, 5940, 5960, 5960, 6000
Frequency (MHz)

[

AVG_BE(UNII 4) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VBW/.0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11a (Harmonic)

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11a

CH169 5845MHz CH173 5865MHz

Peak

Avg.

Date: 20220730

RBW:1000.000KHz VBW:3000.000KHz

eve aom) Date 20220730 vl (im)
133 123
29 24
188 103 _
g ) R T B =Y 14 (A T T e s B B 71
50 e FgCCL B CON. 350 FOCCL 80 CON
e
513 s13)
a7 P a1 NN
gty 10 NN, e
a3 a3
90006, oo, §000. 70066, 12006, TAGo0. 16000, 18006, 20000, 22000~ 25000 A0 oG 4000, 5006, 3000 Tod0o. T2000. 4006, 6008, Tou00. 70000, 72000, 750
Frouoncs (Mh) Freauency (MHa)
o ste THos Y
Condi PEAKUNI) ANT_ GAINYS 10 HORZONTAL Condion + PEAK(UNI) ANT_GAIN¥6 10 HORZONTAL
REW-1000 000KTz VO 3000 000Krz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

CH177 5885MHz

Peak

Avg.

I T L Pafionn

S R
[

uuuuuuu

THOS HY
PEAK(UNI) ANT_GAIN#8.10 HORIZONTAL
RBW:1000.000KHz VBW:3000.000KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11ax HE20 Full

CH169 5845MHz

CH173 5865MHz

Peak

Avg.

evel (d8m)

Date: 2022-07-30

B 10T T T S Ny W 57

-
PRS0 SO

!

000 4000, 6000, 8000. 10000. 12000 14000. 16000 18000. 20000, 22000.
Frequency (MHz)

Condition PEAK(UNI ANT_GAIN+8.10 HORIZONTAL
RBW-1000.000KHz VBW:3000.000KHz

25000

evel (48m)

Date: 20220730

[T

ininl PEAfDn |

con

g

IS e

ooy

000

4000, 6000, 8000, 10000, 12000 14000, 16000, 18000 20000 22000 25000
y (M)

)

PEAK(UNI) ANT_GAIN+8 10 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI UNII-4 - 5735~5895MHz Harmonic
ANT 802.11ax HE20 Full
5 CH177 5885MHz
et aom) [
T ML UL L veaom)
350 ] FGC CLASS BIAVG)_CON|
:575 by R e ke
o w0 w0 T e ow. 7o 70 70
Site : THO5-HHY
Condition : PEAK(UNII) ANT_GAIN+8.10 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz
Peak
Left blank
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11ax HE20 Partial 26

Partial 26/0 CH169 5845MHz

Partial 26/4 CH173 5865MHz

Peak

Avg.

vt oo 20220802
19
29
B T T T N T W Y 1
R = Ficciasd el ton
13 L

R |
. Neaparsmegaritgrgd s A
4

101500 4000 6000, 6000, 10000, 12000 14000 16000. 18000, 20000, 22000

site

Frequency (Miz)

Condition + PEAK(UNII) ANT_GATN+8.10 HORIZONTAL

+ RBW:1000.000KHZ VBW:3000.000KHzZ

25000

Sl nrm LT [ Pesftinn

00io00 4000 6000, G000, 10000 12000. 14000, 16000 16000, Z0000. 22000. 25000

evel (4Bm) Date: 20220802

FCC CLASS BAVG)_CON.

(R

waww»,w R e

Frequency (MHz)

THO5-HHY

Condition PEAK(UNII) ANT_GAIN+8.10 HORIZONTAL

RBW:1000.000KHZ VBW:3000.000KHzZ

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI UNII-4 - 5735~5895MHz Harmonic
ANT 802.11ax HE20 Partial 26
5 Partial 26/8 CH177 5885MHz

U7 U T e I T N [ R B Y 1

359 oot FGC CLASY BAVG) CON|

“ RO A e

S e e e e e
Site : THO5-HHY
Condition : PEAK(UNII) ANT_6AIN+8.10 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHzZ
Peak
Left blank

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE40 Full (Harmonic)

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11ax HE4O0 Full

CH167 5835MHz

CH175 5875MHz

Peak

Avg.

Date: 2022-08.01

1

ot

LT 4 Sy | [Pt

FCC CLASS B(AVG)_CON|

gt VARG AANAMA G

Date: 20220801

Frm LT [ Pesftinn

FCC CLASS BAVG)_CON.

=

A e

rrrrrrr

)

+ PEAK(UNII) ANT_GATN+8.10 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

4000 6000, 8000, 10000, 12000 14000. 16000, 1000, 20000 22000, 2501
y (M)

4000 6000, 8000, 10000, 12000, 14000, 16000.

THO5-HHY
PEAK(UNII) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHZ VBW:3000.000KHzZ

5000, 20000, 22000,

25000

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE80 Full (Harmonic)

WIFI UNII-4 - 5735~5895MHz Harmonic
ANT 802.11ax HES8O Full
5 CH171 5855MHz
S {1 6 | =171}
v«wuwmwwww"m sk iadaiil
1991000 4000.  6000.  8000. 10000. ;"n:‘ué"c;mmy 16000. 18000. 20000. 22000, 25000
Condition ;PEAK(UN[[)ANT,SAIN‘B.IO HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz
Peak
Left blank

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

Report No. : FR1IN1011G

1 C48 of C102



FCC RADIO TEST REPORT

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE160 Full (Harmonic)

WIFI UNII-4 - 5735~5895MHz Harmonic
ANT 802.11ax HE160 Full
5 CH163 5815MHz
i H\HWHWI e UL | pekufionn)
Aol Wunta G
1991000 4000.  6000. B 10000. ;"n:‘ué"c;mmy 16000. 18000. 20000. 22000, 25000
Condition ;PEAK(UN[[)ANT,SAIN‘B.IO HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz
Peak
Left blank

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Report No. : FR1IN1011G
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saranas. FCC RADIO TEST REPORT Report No. : FRIN1011G
Emission above 25GHz
5GHz WIFI 802.11ax HE20 Partial 242 (SHF)

WIFI 5GHz 5735~5895MHz
ANT 802.11ax HE20 Partial 242 SHF

5 CSE -

R PP w—— e L —
Peak
Left blank

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

Emission below 1GHz

5GHz WIFI 802.11ax HE20 Partial 242 (LF)

WIFI

5GHz 5735~5895MHz

ANT

802.11ax HE20 Partial 242 LF

QP/
Peak

Date: 20220809

FCC CLASS B_CON

+FCCCLASS-B_CON ANT_GATN+8.10 HORTZONTAL
+ RBW:120.000KHz VBW:300.000KHzZ

B0, %0 1

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

802.11a (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11a CH169 5845MHz - L

CSE

Fundamental

Peak

evel 48m)

Date: 202207-16

PEAK BE(UNI) 16.24]

0

ste
Condition

5630 5650, 5670 5690 5710 5730. 5750 5770, 5790 5610. 5030 5850. 5670. 5895
Frequency (MHz)

HOS-HY
PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz

evel (@Bm)

Date: 2022.07-16

250 U P ] F =R

PEAK(UNI)

%0560 2000,

3000,

4000, 5000,
Frequency (MHz)

Condition PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL

RBW:1000.000KHz VBW-3000.000KHz

000,

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11a CH169 5845MHz - R

CSE

Fundamental

Peak

evel (dBm)

Date: 2022.07-16

1

123 \.
™~
o9 N PEAK BEUNLY)
o
b aihesmmetet

1005750 5780 5000 520, 5640, 5860, 5860, 5900, 5920,

Frequency (MHz)

ste THOSHY.
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VEW:3000.000KHz

5340, 590, 5980, 601

Left blank

Peak

ovel (d8m)

Date: 2022.07-16.

AvG_BEUNLY)

Frequency (Miz)
Ste g
Condition AVG_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW-1000.000KHz VBW-0.010KHz

750 5700, 500, 5820, 5040, 5060, 5800, 5900, 5920. 5940 5960, 5980, 601
«

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11a CH173 5865MHz - L

CSE Fundamental

Peak

Date: 20220718

atoom) [ ot aom)
o sl 1s2s
wd d
/ 1
125 L 125
/
A
. o
YY) S S E—— 20 UT WL THLT W LT PEAKIUNIY.
rrviesbor 1 el
-
- -
- g
5630. 56 5670. 5690. 5710. 5730. 5750. 5770. 5790. 5810. 5830. 5850. 5870. 5895 1%%000 2000. 3000. 4000. '5000. 6000, 7000
T .
- sy e -
e R —— Snsten PO T G towoRzONTAL
e st

RBW1000.000KHz VBW:3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11a CH173 5865MHz - R

CSE

Fundamental

1 (dBm)

Date: 2022.07-18

|

A

Lushermissirmadebi®

N
RN PEAK_BE(UNII 4

100575¢

0 5780 5000 5620 5640 5860, 5860, 5900. 5920, 5940, 5960. 5960 GO

Frequency (MHz)

THos HY
PEAK_BE(UNI 4) ANT_GAIN+5.10 HORIZONTAL

Peak

D s LA B N

2

750 6760, 5800, 5620, 5840, 5860, 5800,
Frequency (Miz)

AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz

900 5920, 5940, 5960, 5980, GO

Condit
RBW:1000.000KHz VEW:3000.000KHz

ovel (4Bm) Date: 2022.07-18
313)
125

)

3|
-25.0) A AVG_BE(UNIL4)]

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11a CH177 5885MHz - L

CSE

Fundamental

Peak

Date: 2022.07-18

evel (dBm)
PEAK BE(UNI) 1624
313
I
125 =
%
pal
3 -
20—
433
525
13
5770, 5790, 5810, 5830, 5850, 5870, 5695

5630, 5650, 5670, 5690 5710, 5730. 5750,
Frequency (M

w2)

THos HY
PEAK_BE(UNI4)_16.24 ANT GAIN+8.10 HORZONTAL

RBW1000.000KHz VBW:3000.000KHz

evel @Bm)

Date: 20220718

250] i 1 — N PEAKUND

625

13

%5060 2000, 3000, 4000, 5000, 000, 7000
Frequency (MHz)

site THOSHY

Condit PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL

RBW:1000.000KHz VBWW-3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11a CH177 5885MHz - R

CSE Fundamental

Date: 2022.07-18

ove (gbm)
313 {
123 -
.
o W L PEAK B4
254 "JJ
- )

Bt s s et O —
P
524
14

1005750 5780 5800 5820 5840. 5860. 58%0. 5900. 5920. 5040 590, 5980, 601

Peak

Frequency (MHz)
ste THOSHY.
Condit PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VEW:3000.000KHz
ovel (4Bm) Date: 2022.07-18
313)
125
3|
-25.0) A AVG_BE(UNIL4)]
433 2
525
13
750 5700, 500, 5820, 5040, 5060, 5800, 5900, 5920, 5040 5960, 5980, 601
Frequency (Miz)
te g
Condit AVG_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
H

RBW-1000.000KHz VBW-0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

802.11ax HE20 Full (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Full CH169 5845MHz - L

CSE

Fundamental

Peak

evel 48m)

Date: 202207-18

PEAK BE(UNI) 16.24]

0 5630, 5650, 5670, 5690, 5710 5730 5750 5770 5790 5810. 5830 5850, 5670. 5895
ency (M)

)

PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz

evel (@Bm)

Date: 20220718

250 U P ] F =R

PEAK(UNI)

%0560 2000,

3000,

4000, 00.
Frequency (MHz)

Condition PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL

RBW:1000.000KHz VBW-3000.000KHz

000,

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Full CH169 5845MHz - R

CSE

Fundamental

1 (@Bm) Date: 20220718

AN
/\_‘ \,‘ RN -
W“M b L

100575¢

0 5780, 5000 5620 5640 5860, 5860, 5900. 5920, 5940, 5960, 5960, G0
Frequency (MHz)

Peak

750 5700, 500, 5820, 5040, 5060, 5800, 5900, 5920. 5940 5960, 5980, 601
Frequency (Miz)

AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz

ste s HY
Coni PEAK BEUNI§) ANT_GAIN+5.10 HORZONTAL
RBVWT000.000Krz VEWW-3000 000KHz

eve (amm) bat: 20220748
a1a)
123
53]
250 ™ avs. o)

N

B S
s2s]
513

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Full CH173 5865MHz - L

CSE

Fundamental

Peak

Date: 2022.07-18

]
125 =
’
//
- A

1 FeRw—T—

433

Y

a3

630, 5050, 5070 5690, 5710, 5790 5750 5770, 5790 5a10. 5930, 5650, 5070 5995
Frequency (Wiz)
Site THOSHY
Condi PEAK_BE(UNI4) 1624 ANT GAIN+3.10 HORZONTAL

RBW1000.000KHz VBW:3000.000KHz

evel @Bm)

Date: 20220718

250] i 1 — N PEAKUND

33

625

13

%5060 2000, 3000, 4000, 5000, 5000, 7000
Frequency (MHz)

site THOSHY

Condit PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL

RBW:1000.000KHz VBWW-3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Full CH173 5865MHz- R

CSE

Fundamental

Peak

evel (dBm)

Date: 2022.07-18

.
- BN pea BN
250 "
2

P e S
433 f
525
513

005750 5780 5600 520, 5840, 5860, 5860, 5900, 5920, 5040, 590, 5980, 60N

Frequency (MHz)

ste THOSHY.
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VEW:3000.000KHz

Left blank

Peak

ovel (d8m)

Date: 2022.07-18

B e

b i L

N AvG_BEUNLY)

750 6760, 5800, 5620, 5840, 5860, 5800,
o)

Frequency (MHz)
Ste g
Condition AVG_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW-1000.000KHz VBW-0.010KHz

900 5920 5940, 5960, 5980, GO

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Full CH177 5885MHz - L

CSE

Fundamental

Peak

Date: 2022.07:29

ove (gom)
peax aewne 16.24
313
,
125 e
%
A
3 y {
Y7 S —L o
bt
P
524
14
T30, 5050, 570, 5600, 5710 5730 5750 5770, 5790, 5610, 5%, 5650 SaT0. 5695
Freduency ()
sie THOSHY
Condii PEAK_BE(UNIA)_16:24 ANT GAIN+8.10 HORZONTAL

RBW1000.000KHz VBW:3000.000KHz

evel @Bm)

Date: 20220729

250] i 1 — N PEAKUND

625

13

%5060 2000, 3000, 4000, 5000, 000, 7000
Frequency (MHz)

site THOSHY

Condit PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL

RBW:1000.000KHz VBWW-3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Full CH177 5885MHz - R

CSE Fundamental

1 (@Bm) Date: 2022.07.29

it

N
RN PEAK_BE(UNII 4

e

100575¢

0 5780 5000 5620 5640 5860, 5860, 5900. 5920, 5940, 5960, 5960, G0
Frequency (MHz)

Peak

Sie THOSHY
Condii PEAK_BE(UNI4) ANT_GAIN+6.10 HORZONTAL
RBW:T000.000KHz VEW.3000.000KHz
ove (gEm) vate: 20220720
313
123
53]
250 L A AVG_BEUNILY)
wo g N2
a2
813

750 5700, 500, 5820, 5040, 5060, 5800, 5900, 5920, 5040 5960, 5980, 601
Frequency (Miz)

AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

802.11ax HE20 Partial 26 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 26/0 CH169 5845MHz - L

CSE

Fundamental

Peak

evel 4Bm) Date: 20220724

PEAK BE(UNI) 16.24]

| Eie

0 5630, 5650, 5670, 5690, 5710 5730 5750 5770 5790. 5810 5830 5850, 5670. 5895
Frequency (MHz)

HOS-HY
PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz

evel (@Bm)

Date: 20220724

S = F (EEp

PEAK(UNI)

2000, 3000, 5000,

4000,
Frequency (MHz)

Hos
PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz

000,

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 26/0 CH169 5845MHz - R

CSE Fundamental

1 (@Bm) Date: 2022.07.24

\w .
RN PEAK_BE(UNII 4

100575¢

0 5780 5000 5620 5640 5860, 5860, 5900. 5920, 5940, 5960, 5960, G0
Frequency (MHz)

Peak

ste THOSHY.
Condit PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VEW:3000.000KHz

ovel (4Bm) Date: 2022.07.24.
313)
125
3|
-25.0) A AVG_BE(UNIL4)]
433

S N B
525
13

750 5700, 500, 5820, 5040, 5060, 5800, 5900, 5920. 5040 5960, 5980, 601

Frequency (Miz)

AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 26/4 CH173 5865MHz - L

CSE

Fundamental

Peak

Date: 2022.07.24

et
oea ot 151
)
]
129 _ it
%
pal
o ,‘
B -~ Vﬂ
f
3
29
o3
S0 e AT e 0. 70 S G e e s w0 s aws

Frequency (MHz)

THos HY
PEAK_BE(UNI4)_16.24 ANT GAIN+8.10 HORZONTAL
RBW.000.000KHz VBW:3000.000KHz

evel @Bm)

Date: 2022.07.24

RBW:1000.000KHz VBWW-3000.000KHz

250] i 1 — N PEAKUND

625

13

%5060 2000, 3000, 4000, 5000, 5000, 7000
Frequency (MHz)

site THOSHY

Condit PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 26/4 CH173 5865MHz - R

CSE

Fundamental

1 (dBm)

Date: 2022.07.24

N
RN PEAK_BE(UNII 4
b

100575¢

0 5780 5000 5620 5640 5860, 5860, 5900, 5
Frequency (MHz)

0. 5940, 5960, 5980, 601

Peak

Frequency (Miz)

AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz

ste THOSHY.
Condit PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VEW:3000.000KHz
ovel (4Bm) Date: 2022.07.24.
313)
125
3|
-25.0) A AVG_BE(UNIL4)]
433
A
525
13
750 5700, 500, 5820, 5040, 5060, 5800, 5900, 5920. 5940 5960, 5980, 601

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 26/8 CH177 5885MHz - L

CSE

Fundamental

Peak

Date: 2022.07:29

evel (dBm)
PEAK BE(UNI) 1624
313
I
125 =
%
pal
3 -
20—
L
433
525
13
5630, 5650, 5670. 5090, 5710, 5730, 5750, 5770, 5790, 5610, 5830. 5660, 5670, 5695

Frequency (MHz)

THos HY
PEAK_BE(UNI4)_16.24 ANT GAIN+8.10 HORZONTAL
RBW.000.000KHz VBW:3000.000KHz

evel @Bm)

Date: 20220729

250] i 1 — N PEAKUND

625

13

%5060 2000, 3000, 4000, 5000, 000, 7000
Frequency (MHz)

site THOSHY

Condit PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL

RBW:1000.000KHz VBWW-3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 26/8 CH177 5885MHz - R

CSE Fundamental

Peak

1 (@Bm) Date: 2022.07.29

ﬂ[w S
. pea st
el \

005750 5780 5600 5820, 5840, 5860, 5860, 5900, 5920, 5040 5960, 5980, 60N

Frequency (Wiz)

THos HY
PEAK_BE(UNI 4) ANT_GAIN+5.10 HORIZONTAL
REW.1000.000KHz VEW:3000.000KHz

Left blank

Peak

ovel (d8m)

Date: 20220729

750 5700, 500, 5820, 5040, 5060, 5800, 5900, 5920. 5040 5960, 5980, 601
Frequency (Miz)

AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
802.11ax HE20 Partial 52 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 52/37 CH177 5885MHz - L

CSE Fundamental

Peak

Date: 20220729

evel (@Bm) Date: 2022.07.29 evel (Bm)
peA BEuly_16.24
313 13
/
125] —~ 125
4
53 - 53
2s0f 250 U P ] F (EEp PEAKIUNI)
1 4 )
433 .
25 523
13 13
05630, 5650, S670. 5690, 5710, 5730 5750, 5770, 5790, 510 5430 560, S4T0. 5495 1907555 000, Ty 000, ETD 200, 700
Frequency (WHe) Frequency (M)
se . sie .
Condi PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL Condiion PEAK(UNI) ANT_GAIN+3.10 HORZONTAL
RBW-1000.000KFiz VB:3000.000K+z

RBW:1000.000KHz VBW:3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 52/37 CH177 5885MHz - R

CSE Fundamental

1 (@Bm) Date: 2022.07.29

RN PEAK_BE(UNII 4

100575¢

0 5780 5000 5620 5640 5860, 5860, 5900. 5920, 5940, 5960, 5960 GO
Frequency (MHz)

Peak

0

ste THOSHY.
Condit PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VEW:3000.000KHz
ovel (4Bm) Date: 2022.07.20
313)

N AvG_BEUNLY)

750 5700, 500, 5820, 5040, 5060, 5800, 5900, 5920. 5940 5960, 5980, 601
Frequency (Miz)

AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
802.11ax HE20 Partial 106 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 106/54 CH177 5885MHz - L

CSE Fundamental

Peak

Date: 20220729

)
125 — 12.5
= /
L MM” 250 U P ] H (EEp PEAK(UNI)
L O B T o . 1
AT P

RBW:1000.000KHz VBW:3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 106/54 CH177 5885MHz - R

CSE Fundamental

1 (@Bm) Date: 2022.07.29

<
N PEAK_ BEUNIY)
Wi,

!

100575¢

0 5780 5000 5620 5640 5860, 5860, 5900. 5920, 5940, 5960, 5960, G0
Frequency (MHz)

Peak

Peak Left blank
| B
250 \) NG VG BEwNLS
.
N -

750 5700, 500, 5820, 5040, 5060, 5800, 5900, 5920. 5940 5960, 5980, 601
Frequency (Miz)

AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

802.11ax HE20 Partial 242 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CH177 5885MHz - L

CSE

Fundamental

Peak

evel 48m)

Date: 20220729

PEAK BE(UNI) 16.24]

|

oo™’

)

3 Hos
Condition PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz

0 5630, 5650. 5670, 5690, 5710 5730 5750 5770 5790. 5810 5830 5850, 5670. 5895
requency (M)

Date: 20220729

RBW:1000.000KHz VBW-3000.000KHz

evel (@Bm)

313

125

53|

250/ U Tl ] F (EEp PEAK(UNI)
st

625

13

000 2000, 3000, 4000, 5000, 000, 7000
Frequency (MHz)
site HO5
Condit PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE20 Partial 242/61 CH177 5885MHz - R

CSE Fundamental

Date: 2022.07:29

eveaom)
g
" L
™~
3] w AN PeAK_BEUNI)
)

50 i

Lol Attt
9 !
2
”

199750 5760, 5600 5820 5640. 5060. 5880. 5000. 5920 5940. 5960. 5980. GO

Frequency (Wiz)

Peak

[ I S i ——— 2 .

iy
“

750 5700, 500, 5820, 5040, 5060, 5800, 5900, 5920, 5040 5960, 5980, 601
o)

Frequency (MHz)

AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
802.11ax HE40 Full (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Full CH167 5835MHz - L

CSE Fundamental

Peak

evel 48m)

Date: 202207-18 evel (@Bm)

Date: 20220718

PEAK BE(UNI) 16.24]

PP I S S K .(‘MW sl VT T T u L J peakun
ity

13
525 a2
a1 a1

oS0 s, Sero Sav0. 7i0, 5750 5750 5770 E0. 59Te 0%, 5060 5o 5vs 100456 Z000. £ oo £ Saoo Tot0

vency (e Frequency (MHa)
sie . Sie .
Cond PEAK BE(UNI)_16:24 ANT_ GAINYS 10 HORZONTAL Condion+ PEAKUNI) ANT_GAINYS 10 HORZONTAL
REW 1000 000KH VEW 3030 000KHz REW 1000 000KF VB 3000 000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Full CH167 5835MHz - R

CSE

Fundamental

Date: 2022.07-18

Peak

RBW-1000.000KHz VBW:3000.000KHz

vl gBm)
B {
129 .
™~
o9 e MWW’“ N PEAK BEUNLY)
/‘WM "W)., 2
-25.0) )‘
bbb
P
24
13
1995750 5780. 5800. 5820. 5840. 5860. 5880. 5900. 5920. 5040. 5960. 5980. 60
Hreauency (e
ste THos
Coni PEAK_BE(UNI 4 ANT_GAIN#3 10 HORZONTAL
REW.1000 000Kt VY 3000 0K
vl 6Bm) bat: 2022078
eax el 1675
3
/
, b
129 -t
A
63 <
=9 . et
3 4 wm’M
AUV IR A
Py
24
13
o Ba. Sosn SoTa, 565, 57I0, 5730, 5750 5770 S0 Safa 50%. 0. B0, 5ews
ey Wie
e THos Y
Cond PEAK_BE(UNIK)_16.24 ANT_GAINVS 10 HORZONTAL

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Full CH175 5875MHz - L

CSE

Fundamental

Peak

evel (dBm)

Date: 2022.07-18

PEAK BE(UNI) 1624

p
i uiHasadpben
P
24
13
SeS0. 5650, 670, 0%, 110, £ 570 57I0. 5750, 5910, S0 sas0 sera 5%
Tredusnoy Wiz
ste THos
Coni PEAK BE(UNIK)_16:24 ANT_GAINYS 10 HORZONTAL

RBW1000.000KHz VBW:3000.000KHz

evel @Bm)

Date: 20220718

250] i 1 ‘\MMJH PEAKUND

33

625

13

%5060 2000, 3000, 4000, 5000, 5000, 7000
Frequency (MHz)

site THOSHY

Condit PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL

RBW:1000.000KHz VBWW-3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Full CH175 5875MHz - R

CSE

Fundamental

Date: 2022.07-18

evel (Bm)
a1g {
s
125 RN
.
o9 - N PEAK BEUNLY)
gl bt
438 |
525
813

005750 5780 5600 520, 5840, 5860, 5860, 5900, 5920. 5940 5960, 5980, 6ol

Frequency (MHz)

THos HY
PEAK_BE(UNI 4) ANT_GAIN+5.10 HORIZONTAL

Peak

RBW-1000.000KHz VBW-0.010KHz

Condit
REW.1000.000KHz VEW:3000.000KHz
ovel (d8m) Date: 2022.07-18
313
125
53|
250 ™~ aus._SEuLA)
Er S |
525
813
750 G760, 500, 5020, 5040, 5060, 5660 5000, 5920, 5940 5960, 5980, G0
Frequency (Wiz)
te g
Condt AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
10KH:

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
802.11ax HE40 Partial 484 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH167 5835MHz - L

CSE Fundamental

Peak

cctom — cwtm
]
12.5| = { 12.5|
P / J X
A o
g mmy M
2s0 UT LT 7 L Ll PEAK(UNIY
T ALY
Y I o
s O -
s )
o o e
i e
s , s ,
s, i AR Op— SN SRR—
s o ono

RBW:1000.000KHz VBW:3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH167 5835MHz - R

CSE Fundamental

Peak

evel (dBm)

Date: 2022.07.24

i {
123 \.
™~
- . peax cErumn g
W/»W .
259

Wt

005750 5780 5600 520, 5840, 5860, 5860, 5900, 5920. 5940, 5960, 5980, 6ol

ste THOSHY.
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL

Frequency (MHz)

RBW:1000.000KHz VEW:3000.000KHz

Left blank

Peak

ovel (d8m)

Date: 2022.07.24

g T .

m——
/I’ ™ avs. o)

750 5700, 500, 5820, 5040, 5060, 5800, 5900, 5920, 5040 5960, 5980, 601
o)

Frequency (MHz)

AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
RBW:1000.000KHz VBW:0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH175 5875MHz - L

CSE

Fundamental

Peak

Date: 2022.07.24

evel (Bim)
PEAK BE(UNIY) 16.24
313
)i
129 - mew
%
53 - v

/ i
P! —— LA WM’M’WW

H o

433

525

13

5630, 5650, 5670. 5690, 5710, 5730, 5750, 5770, 5790, 5610, 5830. 5660, 5670, 5895
Frequency (MHz)
ste THOSHY.
Condit PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL

RBW1000.000KHz VBW:3000.000KHz

evel @Bm)

Date: 2022.07.24

250 U T T i e Y Y e e | HJ PEAKUND

a3 gl

625

13

%5060 2000, 3000, 4000, 5000, 5000, 7000
Frequency (MHz)

site THOSHY

Condition PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL

RBW:1000.000KHz VBWW-3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE40 Partial 484/65 CH175 5875MHz - R

CSE

Fundamental

Peak

ovel 4Bm) Date: 2022.07.24

a4 {

125 =
N
9 RN PEAK_BE(UNI4)

s W"WWW

005750 5780 5600 520, 5840, 5860, 5860, 5900, 5920. 5940, 5960, 5980, 60N
Frequency (MHz)

ste THOSHY.
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VEW:3000.000KHz

Left blank

Peak

ovel (4Bm) Date: 2022.07.24.

AvG_BEUNLY)

438FA_,_//

]

750 5700, 500, 5820, 5040, 5060, 5800, 5900, 5920, 5040 5960, 5980, 601
Frequency (Miz)

Ste g
Condition AVG_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW-1000.000KHz VBW-0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

802.11ax HESO Full (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE8O Full CH171 5855MHz - L

CSE

Fundamental

Peak

evel 4Bm) Date: 20220718

,y/'/ 5 ,WW/

PEAK BE(UNI) 16.24]

/

0 5630, 5650, 5670, 5690. 5710 5730 5750 5770 5790 5810. 5830 5850 5670. 5895
Frequency (MHz)

Hos
PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL
RBW:1000.000KHz VBW:3000.000KHz

evel (@Bm)

Date: 20220718

PEAK(UNI)

7
ALl

2000, 3000,

4000, 5000,
Frequency (MHz)

PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VBW-3000.000KHz

000.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE8O Full CH171 5855MHz - R

CSE

Fundamental

1 (@Bm) Date: 20220718

e
WMMW‘/ TN

MRS M ah N
RN PEAK_BE(UNII 4

Peak

RBW-1000.000KHz VBW-0.010KHz

25
e
P
24
13
1995750 5780. 5800. 5820. 5840. 5860. 5880. 5900. 5920. 5940. 5960. 5980. 60
recuency Wiz
ste THos
Coni PEAK_BE(UNI 4 ANT_GAIN#3 10 HORZONTAL
REW.1000 000Kt VY 3000 0K
vl 6Bm) et 20220718
B
129
R~
)
25 A v sruma)
| 2
P
24
13
7o Ean a0, B0, oko, 060, SaESa0n 520 B0, 5960, 5900, 50
Trecuency Wiz
e g
Cond AVG, BEUNI 4 ANT GANS3 10 HORZONTAL
i

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
802.11ax HES8O Partial 996 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE8O Partial 996/87 CH171 5855MHz - L

CSE Fundamental

Peak

Date: 20220724

eve () vate: 2022.0724 vt gom)
pe et 1624
3 3
/
125 s fmmww\»fw«.lw 125
53 , W/ o3
P . il 250 T T U LN peaKu
o
e !
523 52
13 a1
6B SR 567 S, 570, 570 5760 5770 S ST SO0 650 0. 5s 100550 oo, o0 00 £ o 70
roauency iz frouency (i)
st S ste !
Condi PEAK_ BE(UNIA)_16.24 ANT_GAINY8.10 HORZONTAL Condton - PEAKIUIANT_GAIN43 10 HORZONTAL
REV100000KFiz VB 3000 00Kz

RBW:1000.000KHz VBW:3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE8O Partial 996/87 CH171 5855MHz - R

CSE

Fundamental

Peak

Date: 2022.07.24

vl dBm)
a1a)
123 e
r ™~
- BN pea BN

/
i Wk

-
Tl

05750 780,

RB)

300, 5620 5040 5660, 5080, 5900, 5920, 5940, 5960, 5960 G0
Frequency (MHz)

ste THOSHY.
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL

W 7000.000KHz VEW-3000.000KHz

Left blank

Peak

ovel (d8m)

Date: 2022.07.24

[

et

rﬁw . AVG_BE(UNIL4)]
2

750 5700, 500, 5820, 5040, 5060, 5800, 5900, 5920. 5040 5960, 5980, 601
o)

Frequency (MHz)
Ste g
Condition AVG_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW-1000.000KHz VBW-0.010KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

UNII-4 - 5735~5895MHz
802.11ax HE160 Full (Band Edge)

WIFI UNII-4 - 5735~5895MHz Band Edge

ANT 802.11ax HE160 Full CH163 5815MHz - L

4 CSE Fundamental

Date: 20220718

RBW:1000.000KHz VBW:3000.000KHz

Peak

- vate: 20220718 ovttgomy
veax oxond 1571
3 513
/
125 e 125
/,,/ «WWFMWW
53 S 63
P 1 —— 25 VTR L] it el peau)
rreree N 1
W FCg Cin
4338 43, bt i
24 24
e Pr
N T 00— Za00, o0 o ED D )
Frecuncy e recuency i)
Ste 105+ ste y
Gondiion - PEAK BE(UNI) 16.20 ANT_GANs3 10 HORZONTAL Gondiion_ PEAKIUNI)ANT GAINA3 10 HORIZONTAL
R 1000 000K VB 000 000z

TEL: 886-3-327-0868 Page Number
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. :

FRIN1011G

WIFI UNII-4 - 5735~5895MHz Band Edge

ANT 802.11ax HE160 Full CH163 5815MHz - R

4 CSE Fundamental

ovel 4Bm) Date: 20220718

| |peax g

005750 5780 5600 520, 5840, 5860, 5860, 5900, 5920, 5940 5960. 5980, 6ol
Frequency (MHz)

ste THOSHY.
Condition PEAK_BE(UNI 4) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHz VEW:3000.000KHz

Peak Left blank

ovel (4Bm) Date: 2022.07-18

. ;‘—.,_h][—wv___,\j
N AvG_BEUNLY)

433 2

750 5700, 500, 5820, 5040, 5060, 5800, 5900, 5920, 5940 5960, 5980, 601
o)

Frequency (M
Ste g
Condition AVG_BE(UNI 4) ANT_GAIN+8 10 HORIZONTAL
RBW-1000.000KHz VBW-0.010KHz

Peak Left blank

TEL: 886-3-327-0868 Page Number

FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

802.11ax HE160 Partial 1992 (Band Edge)

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HEBO Partial 1992/68 CH163 5815MHz - L

CSE

Fundamental

Peak

Date: 20220724

eve ()
pe et 1624
3
/
123 —
)% Mwmwmmmw«
5 A

4

E ..VWWM meﬁa

433
525
13
0 5630, 5650. 5670, 5690, 5710 5730 5750 5770 5790. 5810 5830 5850, 5670. 5895
Frequency (MHz)
ste HOS-H
Coni PEAK_BE(UNI4)_16-24 ANT_GAIN+3.10 HORZONTAL

RBW:1000.000KHz VBW:3000.000KHz

Date: 20220724

evel (@Bm)

313

125

53|

250 U P ] F ESRES PEAK(UNI)

AR

B e e

RBW:1000.000KHz VBW-3000.000KHz

625
13
000 2000, 3000, 4000, 5000, 5000. 7000
Frequency (MHz)
site .
Condit PEAK(UNI) ANT_GAIN+8.10 HORIZONTAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Band Edge

ANT

802.11ax HE8O Partial 1992/68 CH163 5815MHz - R

Fundamental

Peak

Date: 2022.07.24

er A i b .
i RN PEAK_BE(UNI4)
2
MWTM

005750 5780 5600 5820, 5840, 5860, 5860, 5900, 5920, 5940, 5960, 5980, 6ol

THos HY
PEAK_BE(UNI 4) ANT_GAIN+5.10 HORIZONTAL
REW.1000.000KHz VEW:3000.000KHz

Left blank

Peak

Date: 2022.07.24

N AvG_BEUNLY)

750 6760, 5800, 5820, 5840, 5860, 5001
o)

AVG_BE(UNI 4) ANT_GAIN+6.10 HORIZONTAL
0.010KH

900 5920 5940, 5960, 5980, GO

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

WIFI 802.11a (Harmonic)

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11a

CH169 5845MHz

CH173 5865MHz

Peak

Avg.

Date: 20220727

rrum | B 1| ek

FCC CLASS BAVG)_CON.

T PO AN T L et kil

4000 6000, 8000, 10000, 12000 14000 16000, 13000, 20000 22000. 25000

+ THOB-HHY
+ PEAK(UNII) ANT_GAIN+8.10 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHzZ

requency (MHz)

evel 48m)

Date: 2022.07-27

s
AL

U T Ly | [Pk

> FGC CLASS BAVG)_CON

001000 4000 6000, 8000, 10000, 12000. 14000, 16000 15000 20000. 22000,
H

Condition

250

THO5-HHY
PEAK(UNII) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHZ VBW:3000.000KHzZ

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11a

CH177 5885MHz

Peak

Avg.

Date: 2022.07.27

ovol (dBm)
138
25
83

LA T N T N B 7
359 FOC CLASS BAVG) CON
s lw

) S|

o " P, ettt
33

y (hz)
site + THOS-HHY
Condition +PEAK(UNIT) ANT_GATN+8.10 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

000 4000, 6000, 8000, 10000. 12000 14000 16000. 1000. 20000. 22000, 2501

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE20 Full (Harmonic)

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11ax HE20 Full

CH169 5845MHz

CH173 5865MHz

Peak

Avg.

Date: 20220802

s | |

L

I |/ LI ]

L b BA by AN RS
g

L estomn

FCC CLASS BAVG)_CON.

4000 6000. 8000, 10000, 12000 14000. 16000, 13000, 20000, 22000,
y (M)

Frequency ( )

* THOB-HHY
+ PEAK(UNII) ANT_GAIN+8.10 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

4000 6000, 6000, 10000, 12000 14000 16000, 1
)

THO5-HHY
+ PEAK(UNII) ANT_GAIN+8.10 HORIZONTAL
RBW:1000.000KHZ VBW:3000.000KHz

000, 20000, 22000,

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI UNII-4 - 5735~5895MHz Harmonic
ANT 802.11ax HE20 Full
4 CH177 5885MHz
et aom) [
T WL UL L eeaom)
:575 ] Aot sl Anuependiend
o S o T e T o o6 200 T
Site : THO5-HHY
Condition : PEAK(UNTT) ANT_6GATN+8.10 HORTZONTAL
: RBW:1000.000KHz VBW:3000.000KHz
Peak
Left blank
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20 Partial 26 (Harmonic)

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11ax HE20 Partial 26

Partial 26/0 CH169 5845MHz Partial 26/4 CH173 5865MHz

Peak

Avg.

Date: 20220802

evel (¢Bm) Date: 2022.08.02 evel (@Bm)
138 134
25 25
183 10
WAL U L L 1| Peufionn T Ao LT 1] ek
as50) 354
FOC CLASS B(AVG)_CON FC CLASS.B(AVG)_CoN
i X TER
513 1
I s L | Mo oA paeh
75| 675 T s
a3 s3]
000 4000, 6000, 8000 10000, 12000, 14000 16000, 18000, 20000, 22000, 250 “190iG00 4000 G000, G000, 10000, 12000, 14000 16000, 16000 20000 22000, 25000
Frequency (WHz) Flequency (WHa)
site +THOS-HHY site THOS-HHY
Condition + PEAK(UNII) ANT_6AIN+8.10 HORIZONTAL Condition + PEAK(UNLI) ANT_GAIN+8.10 HORIZONTAL
REW:1000.000KHz VBW:3000000KHz

+ RBW:1000.000KHz VBW:3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

UNII-4 - 5735~5895MHz Harmonic

WIFI
ANT 802.11ax HE20 Partial 26
4 Partial 26/8 CH177 5885MHz
MU I LILLL T I L et
‘JWWMWMW”WW et
: THO5-HHY
Condition : PEAK(UNII) ANT_GAIN+8.10 HORIZONTAL
: RBW:1000.000KHz VBW:3000.000KHz
Peak
Left blank
Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

Report No. : FR1IN1011G
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE40 Full (Harmonic)

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11ax HE4O0 Full

CH167 5835MHz CH175 5875MHz

Peak

Avg.

Date: 20220802

T LS 1L [ 1| P LA Ly | . 1| elukmn
FCC CLASS-B(AVG) CON Wy FCC CLASS-B(AVG) CON
o T m—— T
IO b Aottt s IO ! N
d R e (o |
194000 4000.  6000. 8000. 10000. 12000. 14000. 16000. 18000. 20000. 22000. 25000
)

000 4000, 6000, 8000, 10000, 12000 14000. 16000, 18000, 20000 22000. 2501
cccccc y (MHz)

site THO5-HHY

+ PEAK(UNII) ANT_GAIN+8.10 HORIZONTAL

RBW:1000.000KHZ VBW:3000.000KHz

site * THOB-HHY
Condition + PEAK(UNII) ANT_GAIN+8.10 HORIZONTAL Condition
+ RBW:1000.000KHz VBW:3000.000KHz

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE80 Full (Harmonic)

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11ax HES8O Full

CH171 5855MHz

Peak
Avg.

evel 98m)

Date: 2022-08-02

835
T

s | | LI Peufiomn

FGC CLASS B(AVG) CON
MW}WM\UT«WWMW

4000 6000, 8000, 10000, 12000 14000. 16000, 18000 20000 22000 25000
Frequency (MHz)
* THOB-HHY
+ PEAK(UNII) ANT_GAIN+8.10 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz

WIFI 802.11ax HE160 Full (Harmonic)

WIFI

UNII-4 - 5735~5895MHz Harmonic

ANT

802.11ax HE160 Full

CH163 5815MHz

Peak

Avg.

evel 98m)

Date: 2022-08-02

183
T

il

s | |

B B

FGC CLASS BIAVG)_CON|

1| ewsonn

000 4000, 6000, 8000, 10000, 12000 14000. 16000, 13000 20000 22000 25000

Frequency (MHz)

* THOB-HHY
+ PEAK(UNII) ANT_GAIN+8.10 HORIZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz

Left blank

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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samanas. FCC RADIO TEST REPORT Report No. : FRIN1011G
Emission above 25GHz
5GHz WIFI 802.11ax HE20 Full (SHF)
WIFI 5GHz 5735~5895MHz
ANT 802.11ax HE20 Full SHF
4 CSE .
:5” Wmmuo
b Wttt o
Peak
Left blank

Avg.

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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samanas. FCC RADIO TEST REPORT Report No. : FRIN1011G
Emission below 1GHz
5GHz WIFI 802.11ax HE20 Full (LF)
WIFI 5GHz 5735~5895MHz
ANT 802.11ax HE20 Full LF
4 CSE .
QP/
Left blank

Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FRIN1011G

Appendix D. Cabinet Radiated Spurious Emission

Test Engineer :

Temperature : 22.1~23.1°C

Leo Li and Bigshow Wang
Relative Humidity : 55~60%

UNII-4 - 5735~5895MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm)|(deg) |(P/A)|(H/V)

5610.325 49.26 -18.94 68.2 42.66 33 10.39 | 36.79 | 100 66 P H

5650.15 48.84 -19.47 68.31 42.22 33 10.44 36.82 100 66 P H

5711.805 48.49 -60.02 | 108.51 41.68 33.17 10.5 36.86 | 100 66 P H

5720.95 48.35 -64.62 112.97 41.48 33.23 10.51 36.87 100 66 P H

* 5845 99.25 - - 91.7 33.88 10.63 | 36.96 | 100 66 P H

* 5845 91.79 - - 84.24 33.88 10.63 | 36.96 | 100 66 A H

5902 49.66 -55.4 105.06 41.99 34 10.67 37 100 66 P H

5933.75 49.6 -38.6 88.2 41.93 34 10.69 37.02 100 66 P H

5896.75 38.97 -49.94 | 88.91 31.31 33.99 10.67 37 100 66 A H

802.1Ha 5926 38.82 -29.38 68.2 31.15 34 10.69 37.02 100 66 A H

CH 169

S 5605.31 48.87 -19.33 68.2 42.27 33 10.39 | 36.79 | 400 4 P \Y

5692.63 48.71 -51.06 99.77 41.99 33.09 10.48 36.85 400 4 P \%

5702.66 47.55 -58.4 105.95 40.8 33.12 10.49 | 36.86 | 400 4 P \Y

5720.36 47.13 -64.49 111.62 40.27 33.22 10.51 36.87 400 4 P \%

* 5845 94.23 - - 86.68 33.88 10.63 36.96 400 4 P \%

* 5845 86.9 - - 79.35 33.88 10.63 | 36.96 | 400 4 A |V

5920 49.71 -42.15 91.86 42.04 34 10.68 37.01 400 4 P \%

5935.5 50.04 -38.16 88.2 42.37 34 10.69 37.02 400 4 P \%

5911.5 38.88 -39.21 78.09 31.21 34 10.68 37.01 400 4 A \%

5930.25 38.75 -29.45 68.2 31.08 34 10.69 37.02 400 4 A \%

TEL: 886-3-327-0868 Page Number : D1 of D14

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5636.875 49.04 -19.16 68.2 42.43 33 10.42 36.81 100 67 P H
5692.925 48.19 -51.79 99.98 41.47 33.09 10.48 | 36.85 | 100 67 P H
5719.18 47.74 -62.83 110.57 40.88 33.22 10.51 36.87 100 67 P H
5720.95 47.08 -65.89 112.97 40.21 33.23 10.51 36.87 100 67 P H
* 5865 100.35 - - 92.74 33.93 10.65 | 36.97 | 100 67 P H
* 5865 92.43 - - 84.82 33.93 10.65 | 36.97 | 100 67 A H
5895.5 50.65 -59.18 | 109.83 42.98 33.99 10.67 | 36.99 | 100 67 P H
5964 49.81 -38.39 88.2 42.22 33.92 10.71 37.04 100 67 P H
5895.5 40.29 -49.54 | 89.83 32.62 33.99 10.67 | 36.99 | 100 67 A H
5925.25 38.89 -29.31 68.2 31.22 34 10.69 | 37.02 | 100 67 A H
H
802.11a
H
CH 173
5865MHz 5645.135 47.94 -20.26 68.2 41.32 33 10.43 | 36.81 | 400 49 P \Y
5687.91 48.94 -47.34| 96.28 42.23 33.08 10.48 | 36.85 | 400 49 P \Y
5704.43 48.59 -57.85| 106.44 41.83 33.13 10.49 | 36.86 | 400 49 P \Y
5723.9 47.97 -71.72 119.69 41.08 33.24 10.52 36.87 400 49 P \Y,
* 5865 94.64 - - 87.03 33.93 10.65 36.97 400 49 P \%
* 5865 87.4 - - 79.79 33.93 10.65 | 36.97 | 400 49 A |V
5922 49.7 -40.69 90.39 42.02 34 10.69 37.01 400 49 P \%
5945 49.45 -38.75 88.2 41.78 34 10.7 37.03 400 49 P Vv
5895.25 39.13 -50.89 90.02 31.46 33.99 10.67 36.99 400 49 A \%
5925 38.83 -29.37 68.2 31.16 34 10.69 37.02 400 49 A \%
\%
\%
TEL: 886-3-327-0868 Page Number : D2 of D14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
5602.655 47.72 -20.48 68.2 41.12 33 10.38 36.78 100 66 P H
5678.47 48.02 -41.29 89.31 41.33 33.06 10.47 | 36.84 | 100 66 P H
5704.135 47.45 -58.91 106.36 40.7 33.12 10.49 36.86 100 66 P H
5721.54 47.83 -66.48 114.31 40.96 33.23 10.51 36.87 100 66 P H
* 5885 99.92 - - 92.28 33.97 10.66 | 36.99 | 100 66 P H
* 5885 92.48 - - 84.84 33.97 10.66 | 36.99 | 100 66 A H
5895.75 70.06 -39.59 | 109.65 62.39 33.99 10.67 | 36.99 | 100 66 P H
5926.5 50.2 -38 88.2 42.53 34 10.69 | 37.02 | 100 66 P H
5895.25 59.3 -30.72 90.02 51.63 33.99 10.67 | 36.99 | 100 66 A H
802 11a 5925.25 38.99 -29.21 68.2 31.32 34 10.69 | 37.02 | 100 66 A H
crir 5648.675 48.45 -19.75 68.2 41.84 33 10.43 | 36.82 | 396 49 P \Y
5885MHz
5660.475 48.55 -27.43 75.98 41.91 33.02 10.45 | 36.83 | 396 49 P \Y
5717.115 48.24 -61.75 109.99 41.4 33.2 10.51 36.87 396 49 P \%
5723.31 49.33 -69.02 | 118.35 42.44 33.24 10.52 | 36.87 | 396 49 P \Y
* 5885 94.75 - - 87.11 33.97 10.66 | 36.99 | 396 49 P \Y
* 5885 87.38 - - 79.74 33.97 10.66 | 36.99 | 396 49 A |V
5895.5 61.26 -48.57 109.83 53.59 33.99 10.67 36.99 396 49 P \%
5954.25 50.17 -38.03 88.2 42.53 33.97 10.71 | 37.04 | 396 49 P \
5895.25 53.25 -36.77 90.02 45.58 33.99 10.67 36.99 396 49 A \%
5926 38.85 -29.35 68.2 31.18 34 10.69 | 37.02 | 396 49 A |V
1. No other spurious found.
Remark
2. Allresults are PASS against Peak and Average limit line.
TEL: 886-3-327-0868 Page Number : D3 of D14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11690 45.88 -28.12 74 53.12 38.51 15.22 60.97 - - P H
12489 47.61 -26.39 74 54.99 38.7 15.59 61.67 - - P H
12489 38.82 -15.18 54 46.2 38.7 15.59 61.67 - - A H
14491 48.23 -25.77 74 54.72 40.51 16.48 63.48 - - P H
14491 39.44 -14.56 54 45.93 40.51 16.48 63.48 - - A H
17535 48.48 -19.72 68.2 49.01 38.71 18.55 57.79 - - P H
18000 51.93 -22.07 74 47.06 43.1 18.94 57.17 - - P H
18000 43.14 -10.86 54 38.27 43.1 18.94 57.17 - - A H
H
H
H
802.11a
H
CH 169
11690 45.56 -28.44 74 52.8 38.51 15.22 60.97 - - P \%
5845MHz
12368 47.59 -26.41 74 54.91 38.73 15.54 61.59 - - P \%
12368 38.8 -15.2 54 46.12 38.73 15.54 61.59 - - A Vv
14491 48.72 -25.28 74 55.21 40.51 16.48 63.48 - - P \Y,
14491 39.93 -14.07 54 46.42 40.51 16.48 63.48 - - A \%
17535 47.98 -20.22 68.2 48.51 38.71 18.55 57.79 - - P \%
17989 52.86 -21.14 74 48.11 43 18.93 57.18 - - P \%
17989 44.07 -9.93 54 39.32 43 18.93 | 57.18 - - A |V
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : D4 of D14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11730 47.17 -26.83 74 54.48 38.47 15.24 61.02 - - P H
12676 47.64 -26.36 74 54.7 38.95 15.66 61.67 - - P H
12676 38.85 -15.15 54 45.91 38.95 15.66 61.67 - - A H
14480 48.11 -25.89 74 54.59 40.52 16.47 63.47 - - P H
14480 39.32 -14.68 54 45.8 40.52 16.47 63.47 - - A H
17595 47.26 -20.94 68.2 47.3 39.07 18.6 57.71 - - P H
18000 52.36 -21.64 74 47.49 43.1 18.94 57.17 - - P H
18000 43.57 -10.43 54 38.7 43.1 18.94 57.17 - - A H
H
H
H
802.11a
H
CH 173
11730 47.03 -26.97 74 54.34 38.47 15.24 61.02 - - P \%
5865MHz
12511 49.01 -24.99 74 56.39 38.71 15.59 61.68 - - P \%
12511 40.22 -13.78 54 47.6 38.71 15.59 61.68 - - A \Y,
14491 48.74 -25.26 74 55.23 40.51 16.48 63.48 - - P \Y,
14491 39.95 -14.05 54 46.44 40.51 16.48 63.48 - - A \%
17595 47.41 -20.79 68.2 47.45 39.07 18.6 57.71 - - P \%
18000 52.14 -21.86 74 47.27 43.1 18.94 57.17 - - P \%
18000 43.35 -10.65 54 38.48 43.1 18.94 | 57.17 - - A |V
\%
\%
\%
\%
TEL: 886-3-327-0868 Page Number : D5 of D14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
11770 47.34 -26.66 74 54.72 38.43 15.26 61.07 - - P H
12555 48.72 -25.28 74 56.03 38.76 15.61 61.68 - - P H
12555 39.93 -14.07 54 47.24 38.76 15.61 61.68 - - A H
14491 47.73 -26.27 74 54.22 40.51 16.48 63.48 - - P H
14491 38.94 -15.06 54 45.43 40.51 16.48 63.48 - - A H
17655 48.25 -19.95 68.2 47.74 39.49 18.65 57.63 - - P H
18000 52.83 -21.17 74 47.96 43.1 18.94 57.17 - - P H
18000 44.04 -9.96 54 39.17 43.1 18.94 57.17 - - A H
H
H
H
802.11a
H
CH 177
11770 47.22 -26.78 74 54.6 38.43 15.26 61.07 - - P \%
5885MHz
12445 47.78 -26.22 74 55.15 38.7 15.57 61.64 - - P \%
12445 38.99 -15.01 54 46.36 38.7 15.57 61.64 - - A \Y,
14491 47.57 -26.43 74 54.06 40.51 16.48 63.48 - - P \Y,
14491 38.78 -15.22 54 45.27 40.51 16.48 63.48 - - A \%
17655 47.48 -20.72 68.2 46.97 39.49 18.65 57.63 - - P \Y,
18000 52.53 -21.47 74 47.66 43.1 18.94 57.17 - - P \%
18000 43.74 -10.26 54 38.87 43.1 18.94 57.17 - - A Vv
\%
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE20_Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
11730 47.12 -26.88 74 54.43 38.47 15.24 61.02 - - P H
11906 48.07 -25.93 74 55.37 38.6 15.33 61.23 - - P H
11906 39.28 |-14.72 54 46.58 38.6 15.33 | 61.23 - - A | H
14491 47.54 -26.46 74 54.03 40.51 16.48 63.48 - - P H
14491 38.75 -15.25 54 45.24 40.51 16.48 63.48 - - A H
17595 47.95 -20.25 68.2 47.99 39.07 18.6 57.71 - - P H
18000 52.62 -21.38 74 47.75 43.1 18.94 57.17 - - P H
18000 43.83 -10.17 54 38.96 43.1 18.94 57.17 - - A H
H
H
802.11ax H
HE20 Full H
CH 173 11730 46.29 -27.71 74 53.6 38.47 15.24 61.02 - - P \%
5865MHz 11796 47.68 -26.32 74 55.1 384 15.28 61.1 - - P \%
11796 38.89 -15.11 54 46.31 384 15.28 61.1 - - A \%
14480 48.49 -25.51 74 54.97 40.52 16.47 63.47 - - P \%
14480 39.7 -14.3 54 46.18 40.52 16.47 63.47 - - A Vv
17595 47.87 -20.33 68.2 47.91 39.07 18.6 57.71 - - P \%
17989 52.38 -21.62 74 47.63 43 18.93 57.18 - - P Vv
17989 43.59 -10.41 54 38.84 43 18.93 57.18 - - A \%
Vv
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE40_Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
10905 48.06 |-25.94 74 55.52 38.69 14.83 | 60.98 - - P H
10905 39.27 -14.73 54 46.73 38.69 14.83 60.98 - - A H
11670 45.35 -28.65 74 52.56 38.53 15.21 60.95 - - P H
14491 48.09 -25.91 74 54.58 40.51 16.48 63.48 - - P H
14491 39.3 -14.7 54 45.79 40.51 16.48 63.48 - - A H
17505 46.5 -21.7 68.2 47.28 38.53 18.52 57.83 - - P H
18000 52.19 -21.81 74 47.32 43.1 18.94 57.17 - - P H
18000 43.4 -10.6 54 38.53 43.1 18.94 57.17 - - A H
H
H
802.11ax H
HE40 Full H
CH 167 11670 45.31 -28.69 74 52.52 38.53 15.21 60.95 - - P \%
5835MHz 12456 47.54 -26.46 74 54.91 38.7 15.58 61.65 - - P \Y,
12456 38.75 -15.25 54 46.12 38.7 15.58 61.65 - - A \%
14491 48.54 -25.46 74 55.03 40.51 16.48 63.48 - - P \%
14491 39.75 -14.25 54 46.24 40.51 16.48 63.48 - - A Vv
17505 47.68 -20.52 68.2 48.46 38.53 18.52 57.83 - - P \%
18000 51.86 -22.14 74 46.99 43.1 18.94 57.17 - - P Vv
18000 43.07 -10.93 54 38.2 43.1 18.94 57.17 - - A \%
Vv
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE80_Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
11000 46.62 | -27.38 74 54.18 38.6 14.88 | 61.04 - - P H
12621 47.63 -26.37 74 54.82 38.84 15.64 61.67 - - A H
12621 38.84 -15.16 54 46.03 38.84 15.64 61.67 - - P H
14480 48.54 -25.46 74 55.02 40.52 16.47 63.47 - - A H
14480 39.75 -14.25 54 46.23 40.52 16.47 63.47 - - P H
16500 47.28 | -20.92 68.2 49.93 38.6 17.68 | 58.93 - - A | H
17989 52.23 -21.77 74 47.48 43 18.93 57.18 - - P H
17989 43.44 -10.56 54 38.69 43 18.93 57.18 - - P H
H
H
802.11ax H
HES8O Full H
CH171 11000 47.49 -26.51 74 55.05 38.6 14.88 61.04 - - P \%
5855MHz 11785 48.27 -25.73 74 55.67 38.42 15.27 61.09 - - A \%
11785 39.48 -14.52 54 46.88 38.42 15.27 61.09 - - P \%
14491 47.33 -26.67 74 53.82 40.51 16.48 63.48 - - A \%
14491 38.54 -15.46 54 45.03 40.51 16.48 63.48 - - P \Y,
16500 46.9 -21.3 68.2 49.55 38.6 17.68 58.93 - - A \%
18000 52.42 -21.58 74 47.55 43.1 18.94 57.17 - - P Vv
18000 43.63 -10.37 54 38.76 43.1 18.94 57.17 - - P \%
Vv
\%
\%
\%
1. No other spurious found.
2. Allresults are PASS against Peak and Average limit line.
Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise

floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

UNII-4 - 5735~5895MHz
WIFI 802.11ax HE160_Full (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.

5+4 (MHz) |(dBuV/m)| (dB) |(dBuV/m) (dBpV)| (dB/m) | (dB) | (dB) | (cm) (deg) (P/A)|(HIV)

11477 47.61 -26.39 74 54.38 38.87 15.12 60.76 - - P H

11477 38.82 -15.18 54 45.59 38.87 15.12 60.76 - - A H

11630 45.65 -28.35 74 52.79 38.57 15.19 60.9 - - P H

14480 49.1 -24.9 74 55.58 40.52 16.47 63.47 - - P H

14480 40.31 -13.69 54 46.79 40.52 16.47 63.47 - - A H

17445 46.93 -21.27 68.2 47.95 38.44 18.47 57.93 - - P H

17989 51.93 -22.07 74 47.18 43 18.93 57.18 - - P H

17989 43.14 -10.86 54 38.39 43 18.93 57.18 - - A H

H

H

802.11ax H

HE160 Full H

CH 163 10839 48.39 -25.61 74 55.66 38.88 14.79 60.94 - - P \%

5815MHz 10839 39.6 -14.4 54 46.87 | 38.88 | 14.79 | 60.94 - - AV

11630 45.39 -28.61 74 52.53 38.57 15.19 60.9 - - P \%

14491 47.86 -26.14 74 54.35 40.51 16.48 63.48 - - P \%

14491 39.07 -14.93 54 45.56 40.51 16.48 63.48 - - A \Y,

17445 46.37 -21.83 68.2 47.39 38.44 18.47 57.93 - - P \%

17989 52.6 -21.4 74 47.85 43 18.93 57.18 - - P \Y,

17989 43.81 -10.19 54 39.06 43 18.93 57.18 - - A \%

Vv

\%

\%

\%

1. No other spurious found.

2. Allresults are PASS against Peak and Average limit line.

Remark 3. The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise
floor only.

4. The emission level close to 18GHz is checked that the average emission level is noise floor only.

TEL: 886-3-327-0868 Page Number : D10 of D14
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

Emission above 18GHz

WIFI 802.11a (SHF @ 1m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg)|(P/A)|(HIV)
23960 41.8 -32.2 74 58.89 38.8 -2.17 | 53.72 - - P H
36010 45.95 -28.05 74 62.34 43.22 -0.92 58.69 - - P H
H
H
H
H
H
H
H
H
H
802.11a H
SHF 25744 42.43 -31.57 74 59.63 38.9 -2.85 53.25 - - P \%
35940 4593 |-28.07 74 62.48 43.06 -0.91 58.7 - - P |V
\%
\%
Vv
\%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as "-" means no suspected emission found with sufficient margin against limit line or noise|

floor only.

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR1IN1011G

Emission below 1GHz

WIFI 802.11a (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
5+4 (MHz) [(dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
30.97 2232 |-17.68 40 29.99 24.21 0.62 325 - - P H
88.2 29.33 -14.17 43.5 46.22 14.36 1.25 325 - - P H
95.96 33.26 |-10.24 43.5 49 15.45 1.29 32.48 - - P H
167.74 28.18 -15.32 43.5 43.06 15.8 1.81 32.49 - - P H
187.14 25.09 -18.41 43.5 40.98 14.72 1.86 32.47 - - P H
885.54 33.83 |-12.17 46 32.6 28.86 4.07 31.7 - - P H
H
H
H
H
H
802.11a H
LF 33.88 28.66 -11.34 40 37.81 22.72 0.66 32.53 - - P \%
66.86 25.12 -14.88 40 44.61 11.96 1.09 32.54 - - P Vv
94.02 26.4 -17.1 43.5 42.5 15.11 1.27 32.48 - - P \%
170.65 25.55 -17.95 43.5 40.65 15.57 1.82 32.49 - - P \%
265.71 20.4 -25.6 46 30.7 19.85 2.28 32.43 - - P \Y,
948.59 33.3 -12.7 46 29.71 30.63 4.27 31.31 - - P \%
Vv
\%
\%
\%
\%
\%
1. No other spurious found.
2. All results are PASS against limit line.
Remark

The emission position marked as

“

against limit or emission is noise floor only.

means no suspected emission found and emission level has at least 6dB margin

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

TEL: 886-3-327-0868 Page Number : D13 of D14
FAX: 886-3-327-0855




ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp| Ant | Table |Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

5+4 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11a 5933.75 496 | 386 882 | 4193 34 | 1069 | 3702 | 100 | 66 | P | H
CH 169
5845MHz 5896.75 38.97 -49.94 88.91 31.31 33.99 10.67 37 100 66 A H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)
2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 5933.75MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 34.0(dB/m) + 10.69(dB) + 41.93(dBuV) — 37.02 (dB)

= 49.60 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 49.6(dBuV/m) — 88.2(dBuV/m)

= -38.6(dB)

For Average Limit @ 5896.75MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 33.99(dB/m) + 10.67(dB) + 31.31(dBuV) — 37.0 (dB)

= 38.97 (dBuV/m)

2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

= 38.97(dBuV/m) — 88.91(dBuV/m)

=-49.94(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

TEL: 886-3-327-0868 Page Number : D14 of D14
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Appendix E. Cabinet Radiated Spurious Emission Plots

Temperature : 22.1~23.1°C
Test Engineer : Leo Li and Bigshow Wang

Relative Humidity : 55~60%

Note symbol

-L Low channel location

-R | High channel location

UNII-4 - 5735~5895MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI UNII-4 5735~5895MHz Band Edge @ 3m

ANT 802.11a CH169 5845MHz - L

5+4 Horizontal Fundamental

Date: 2022.04.2 A (@Buvim) Date: 20220429
PEA [BE(UNIE) 1622

1300 ‘
1200 4

1300
1200
o) - 0|
1000 4 1000

904 g M 904
80.0| /" 80.0|
709 - f R Y SIe e B T | B ——T— ] peakuin
sl a0l s
s00 .1 . Mﬁf\} l’\/’hw 50| =

o g
400 00 g
309

300]
200]

100]

200

100]

500 5630 5650, 5670, 5690 5710 5730. 5750 5770. 5790, 5610. 5830. 5850. 5670, 5895

000 2000 000, 4000, 5000. 000, 7000
Frequency (MHz)
Site £ 03CHI5-HY Site £ 03CHI5-HY
Condition +PEAK_BE(UNIT4)_16-24 3m 9D120_02038_20210804 HORTZONTAL Condition + PEAK(UNT) 3m 9D120_02038_20210804 HORTZONTAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto + RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Peak

TEL: 886-3-327-0868
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11a CH169 5845MHz - R

5+4

Horizontal

Fundamental

Peak

A (@BuVim)

Date: 20220420

1300
1200

00|
1000 B

0| A

500] At LT —

90| i N
500
700

s

PEAK BE(UNILY)

400
304
20|
100

750 5780, 5800. 5820 5040 5660 5880 5000, 5020 5940 5960, 5980 6000

Frequency (M)
Site :03CHI5-HY

Condition +PEAK_BE(UNTT 4) 3m 9D120_02038_20210804 HORTZONTAL

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

el (dBuVim)

Date: 20220429

e
. i =~
[ .
! !

I i e e v

A6 BEWILY)

300]
200

10.0]

750 5780, 5800, 5820 5040 5660 5880 5000, 5020 5940, 5960, 5980 6000
Fre

requency (MHz)
Site £ 03CHI5-HY

Condition + AV6_BE(UNII 4) 3m 9D120_02038_20210804 HORTZONTAL

+ RBW:1000.000KHz VBW:0.010KHz SWT:Auto

Left blank
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FAX: 886-3-327-0855

Page Number

: E2 of E21



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11a CH169 5845MHz - L

5+4

Vertical

Fundamental

Peak

) aBuvim) bat: 20220420 1 aBuvim) bat: 20220420
PEAR GEON 1628
1500 1500
1200 / 1200
1100| - 100|
1000/ ,»/ 1000/
900/ - 90.0f
% i’

w04 D h w04
LY —— g UT T T L pea
509 r/ 509 wos
s0al : e - S s00) SR T
a0 100] ek
00l | 204
20l | 204
100l | 100

o B0 56 567 S0, 5790, 570 5750 5770 S ST S0 S0 0. 55 Iy o0 ED o0 ED w0 )

redusncy (whn freauency (e

site 03CHI5-HY site 03CHI5-HY
Condition : PEAK_BE(UNII4)_16-24 3m 9D120_02038_20210804 VERTICAL Condition

+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

+ PEAK(UNIT) 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: E3 of E21



ssamonias. FCC RADIO TEST REPORT

Report No. : FR1IN1011G

WIFI

UNII-4 5735~5895MHz Band Edge @ 3m

ANT

802.11a CH169 5845MHz - R

5+4

Vertical

Fundamental

Peak

A (@BuVim)

Date: 20220420

1300
1200
0|
1000
90
a0
700
509
500

PEAK BE(UNILY)

400
304
20|
100

750 5780, 5800. 5820 5840 5660 5880 5000, 5020 5940 5960, 5980 6000

Site
Condition

Frequency (M)

:03CHI5-HY

+ PEAK_BE(UNTI 4) 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHz VBW:3000.000KHz SWT:Auto

Left blank

Avg.

Date: 20220429

s

4

—— \'\«\R‘,_<

AVG_BE(UILY

750 5780, 5300, 5620 5640, 5060 5080 5900, 5020, 5940,

site
Condition

Frequency ()

$03CHIS-HY
* AV6_BE(UNIT 4) 3m 9D120_02038_20210804 VERTICAL
+ RBW:1000.000KHZ VBW:0.010KHZ SWT:Auto

5960, 5960, 6000

Left blank
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Page Number

: E4 of E21



ssamonias. FCC RADIO TEST REPORT Report No. : FRIN1011G

WIFI UNII-4 5735~5895MHz Band Edge @ 3m

ANT 802.11a CH173 5865MHz - L

5+4 Horizontal Fundamental

) (@Buvim) Date: 20220429 ) (@Buvim)

oo 20220029
AR B 154
1300 ‘ 1300
0 ) 10
110.0| — ot 110.0/
100.0] 1L 100.0]
00 Py w00
20.0| / 20.0|
LY —— qoof UT T JTUL L0 L LIl PEAKU |
s0d o9
o s
s00 o 500 — = =
P ot I e e
200 200
00 00
109 10d
I T Y 0 £ o0 e e 0
s sy
s 03cHI5HY s 03k HY
Condition : PEAK_BE(UNII4)_16-24 3m 9D120_02038_20210804 HORIZONTAL Condition : PEAK(UNIT) 3m 9D120_02038_20210804 HORIZONTAL
RBWEIO00 000Kz VEW:3000000KHz SWT-Auto

+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak
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WIFI UNII-4 5735~5895MHz Band Edge @ 3m

ANT 802.11a CH173 5865MHz - R

5+4 Horizontal Fundamental

) (@Buvim) Date: 20220420

1304
1200
1100
1000]
900f S Ieeak sEwg)
500
700
0

1
)

400

300
200]
100]

750 5780, 5300, 5620, 5040, 5000 5080 5000 5020 5040, 5960 5930,
Frequency (HHz)

site $03CHIS-HY
Condition +PEAK_BE(UNTI 4) 3m 9D120_02038_20210804 HORIZONTAL
+ RBW:1000.000KHZ VBW:3000.000KHz SWT:Auto

Peak Left blank

Date: 20220429

1300
1200
0|
1000

904

iSse et
50| A

400f : S 1 2
300
200]

100]

750 5780, 5300, 5620 5640, 5000 5080 5900, 5020 5940, 5960, 5940 6000
Frequency ()

site $03CHIS-HY
Condition * AV6_BE(UNIT 4) 3m 9D120_02038_20210804 HORTZONTAL
+ RBW:1000.000KHZ VBW:0.010KHZ SWT:Auto

Avg. Left blank
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